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Y/ OPDIVO 40mg  £509,90
< 3 OPDIVO 100mg  €1.274.75

= (nl.vo/umab) OPDIVO 240 mg  €3.058,65

Braine-I'Alleud, 1 February 2022

Dear Physician,

2022 brings us new hope for your patients.

Bristol-Myers Squibb is pleased to announce that both OPDIVO® (nivolumab) and YERVOY® (ipilimumab) will be
reimbursed as of 1 February in combination with ipilimumab and 2 cycles of platinum-based chemotherapy is indicated for
the first-line treatment of metastatic non-small cell lung cancer in adults whose tumours have no sensitising EGFR
mutation or ALK translocation.

The recommended dose in 360 mg OPDIVO® administered intravenously over 30 minutes every 3 weeks in combination
with 1 mg/kg YERVOY® administered intravenously over 30 minutes every 6 weeks, and 2 cycles of platinum-based

chemotherapy administered every 3 weeks..

After completion of 2 cycles of chemotherapy, treatment is continued with 360 mg OPDIVO® administered intravenously
every 3 weeks in combination with 1 mg/kg YERVOY® every 6 weeks.
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Opdivo is administered intravenously over 30 minutes.
Yervoy is administered intravenously over 30 minutes.

* Treatment is recommended until disease progression, unacceptable toxicity or up to 24 months without disease progression.

When used in combination with YERVOY® and/or chemotherapy, OPBIVO® should be given first, followed by YERVOY® and
then chemotherapy on the same day..

Kind regards,

Gert Heymans Tom Van Lee
Business Unit Director Immuno-Oncology Disease Area Head Immuno-Oncology

356-BE-2200026- date of preparation Jan 2022.



REIMBURSED INDICATIONS

MONOTHERAPY OPD'VO Fixed dose 240 mg Fixed dose 480 mg
(mivolumaby every 2 weeks every 4 weeks

Melanoma* Adjuvant ¢ 30 minutes infusion | ¢ 60 minutes infusion
Melanoma* 1L+ ¢ 30 minutes infusion | ¢ 60 minutes infusion
Rengl Cell 2L+ ¢/ 30 minutes infusion | ¢ 60 minutes infusion
Carcinoma®
195 S| 2L+ ¢ 30 minutes infusion
Lung CancerY

Classical Hodgkin
Lymphoma®

After ASCT and BV#

¢/ 30 minutes infusion

Squamous Cell Cancer
of the Head and Neck®

After failure of previous
platinum-containing therapy

v/ 30 minutes infusion

Urothelial
Carcinoma®*

4 e >3 ¢ ¢

After failure of previous
platinum-containing therapy

v/ 30 minutes infusion

Oesophageal squamous |

After fluoropyrimidine and platinum

v/ 30 minutes infusion

cell carcinoma containing therapy

Oesophageal or ¢’ 30 minutes infusion | ¢ 30 minutes infusion

gastro-oesophageal L Adjuvant Weel 0to 16 Week 0to 16

junction cancer v 30 minutes infusion
Week 16 to 52

* Only for the extension of the reimbursement of treatment of existing recipients

/ COMBINATION MONOTHERAPY
YERVOY * OPDI Vo
ap(/go!ugag) + (ipilimumakb) PHASE (nivolumab) PHASE

COMBINATION

Weight-based dosis

Fixed dose 240 mg
every 2 weeks

Fixed dose 480 mg
every 4 weeks

4 infusions every 3 weeks:

v/ 30 minutes infusion

v/ 60 minutes infusion

Melanoma* @ 1L+ | < OPDIVO 1mg/kg 30 min infusion time

« YERVOY gmgg/ /kgg 90 min infusion time (start after 3 weeks) (start after 6 weeks)
Renal Cell \‘& 1L ?(I)rp‘:f;R;oongsr:vﬁv gl')’v;eill:si:nfusion time ¢/ 30 minutes infusion | + 60 minutes infusion
Carcinoma® - YERVOY 1m§ /kz 30 min infusion time (start after 3 weeks) (start after 6 weeks)

[ COMBINATION
OPDIVO + YERVOY.* PHASE
COMBINATION (nivolumab) (ipilimumalo)
Week 0to3 Week 6 to 104

2 cycles of platinurn_-l;ased

;hﬁ::lu(tsherapy administered every » OPDIVO 360 mg 30 min infusion time every
Non Small Cell 3 weeks

x ﬂ 1L | - OPDIVO 360 mg 30 min infusion L. L

Lung Cancer time every 3 weeks * YERVOY 1 mg/kg 30 min infusion time every

* YERVOY 1 mg/kg 30 min infusion & weeks

time every 6 weeks

Mesothelioma™** @Qﬁ 1L OPDIVO 360 mg 30 min infusion time every 3 weeks

* YERVOY 1 mg/kg 30 min infusion time every 6 weeks

*Yervoy® in combination with Opdivo® in the treatment of MPM in 1 line has not been reimbursed yet

COMBINATION

OPDIVO 4 CHEMOTHERAPY

(nivolumab)

Fixed dose 240 mg
every 2 weeks

Fixed dose 360 mg
every 3 weeks

Gastric, GE) or
esophageal
adenocarcinoma

—

In combination with fluoropyrimidine

L and platinum containing therapy

30 minutes infusion +
fluoropyrimidine &
platinum-based CT

30 minutes infusion +
fluoropyrimidine &
platinum-based CT

** Treatment is recommended until disease progression, unacceptable toxicity, or up to 24 months in patients without disease progression.

Treatment with OPDIVO®, either as a monotherapy or in combination with YERVOY®, should be continued as long as clinical benefit is observed or until

treatment is no longer tolerated by the patient. For adjuvant therapy, the maximum treatment duration with OPDIVO® is 12 months.



/ Ex-factory (excl. VAT)
OP D ’ Vo OPDIVO  40mg £509,90
= s ° OPDIVO 100 mg ELU4T5
(nivolumab) OPNO  240mg £3.059,65

1. NAME OF THE MEDICINAL PRODUCT OPDIVO 10 mg/ml concenfote for solufon for ifuson. 2, QUALITATIVE AND QUANTITATIVE COMPOSITION Each ml. o concenrte for solutonfor nfusion confins 10 mg ofrivolumeb. One vial of 4 mL contins 40 m ofrivolumab. One viel of 10 mL contins 100 mg of ivoumab. One vl of 12 mL confains 120 mg ofmvolumob.
One viel of 24 mLcontins 240 me of vl Nivomab i poduced in Cines hamstr ovary cells by recombinant ONA technology. Exciient it known effct ach . of concenrte conoin 0.1 mml (o 2.5 mg) sodium. Forthe full st of excipens,see secon 6.1 3. PHARMACEUTICAL FORM Concentatefor soluion ELlr infuson (terle concentae). Clar fo oplscent, coloures fo
pale yellow fguid thot moy continfew light prtics. The solufonhos o pH of apprimely 6.0 and n esmolalt ofapprosimately 340 mOsm kg 4. CLINICAL PARTICULARS 4.1 Therapeutic indications Melanoma 0PDIVO os monotherapy or incombinaion withpimumab i indicoed for the eatment of advanced (unesectble or mefstofic) melanoma in aduts. Relfive fo ivalumab
monotherapy, on ncieasé i progressoniee sunivl (PFS) ond veral vl (0S) for the combinaion ofnivolumab with fimumab s estolished oly i potients i low tumour PO expression (see sectons 4.4 and 5.1). Adwant reament of melonoma OPDIVO) o5 montherapy s indicatedfor the adjvant heatment of aduls with melonom with involement oflrmph Todes or mefostfc diseose
iho have undergone complete resection (see secion 5.1). Nrssmall el lng concer (NSCLC) OPDIVO in combinafion with nfimumab and 2 cyls of ﬁluﬂnumhused chematherapy i indcote for the fisine teatment of metostofic norsmall elllng cancer i aduls whose fumours hove no sensising EGER mutafon or ALK ranlocaron. OPDIVO as monatherapy i indcated forthe eatment of ocaly
advanced or mefustofic nomsmal cel \un]q cance ofer JJliurchemalhemp naduls. Muh'%num ol mesotheliomo (MPMY) 0PDIVO in combinafion with imumab i indicate for fhe fist n teatment of adul pfiens with unvesectoble molignont pluralmesotheioma. Renal coll orcinomo (RCC) OPOIVO s monatherapy i indicate for the freatment o odvanced enalcell corcinomo afer pior therapy
in oduls. OPDIVO i combinaion with pifimumab s incicted fumheﬁm-"nenemmemo adufpoients vith nemeiate/poorisk advanced enal el crcnama (e secion 5.1). OPDIVO in combination withcabozanfnlis incicatedfr the fsin teament o ol pfiens wih odvanced renl ce corioma (see secion 5.1). Clsical HodFkin fymphoma () OPDIVO as monatherapy i indicted
forthe reament o ol pafiens ith elopsed o refacory clsscal Hodgkin fymhoma afer autologous stem cel rnsplot (ASCT) and feament with brenturimab vedofin. Squamous ell ancer of the head nd neck (SCCHN) OPDIVO s monatherapy i ndicted for he eatment ofrecurent or mefustoic squamous ell cancr of the head and neck n odus progessing on or afer plafinumbosed
therapy (ee secion 5.1). Uotheil cocnoma OPDIVO cs monolhemﬁy isindiceted fr the eament oflcally odvanced unesectoble o metostfic wrotheliol corcinoma n odut ofterfure of ‘Jrior plotnur<ontining herapy. Nismatch repairdefcient (dWAR) or micosatlit instbity hgh (WSHH) colorectol concer (CRC) OPDIVO in combinafion with nimumab i indcate forthe eatment of adult
Fuﬂenrs with mismoch repir defcien or microstelte sty high mefastoic colorectl concer afer prior luoropyimicin based combinaion chemotheroy (see secion 5,I).Uesophu?eu squamaus cel carinoma (0SCC) OPOIVO as monotherapy is incicted or the eament of adult potents wih unvesecoble advance, recuent or mefotaric esophageal squamous cell crcnoma after pror
fuorapyrmidine:and plafinum-bosed combinafion (hemomemlpy. Adjwvont eatment of esophageal o goste-esophageo junction concer (OC or GEIC) OPDIVO as monotherapy i incicted For the acfvant teatment o adul pafients with oesophageal o gast-oesophagel juncton cancer who have resdual paholagic isease follwing prior neoacovant hemoradiotherapy (see scton 5.1). Gastrie,
?ustro-oesophugeul junction (GEJ) o oesorhugen adenocarcinoma OPDIVO in combinafon vith ﬂuaroﬁym’midine- and lotnudosed combinafion chemotherapy is incated for the frsine freatment o odultpaients with HERnegoiv advonced or metestfic gostic astresophogeal uncion o oesophageoladenocardnoma whose fumours express PDAL] with o combined postve scre
(7S) >5. 4.2 Posology and method of administration eatment must b infed and supenvisd by physcans exaerenced in the reament of concer. DA testing If spcfied inthe incicron, pafient selectonfor reatment with OPDIVO based n the fumour exression o PD- should be confimed by a vldoed fest (see sections 4.1, 44, nd 5.1). Posoogy OPDIVO as
monotherapy The recommended doss of OPDIVO s eiher ivolumob 240 mg every 2 wesks or 480 mg every 4 weeks (see secion 5.1) depending on the indicafion, os presened in Tobe 1. Tobe 1: Recommended dose and nfusion fime for ifrvenous admiistafon of nivolumab monoherapy Indicafion* Melonoma (advanced or adjovat reatment), Renol cll coranoma Recommended
dose and nfusion ime : 240 g every 2 weeks over 30 minutes or 480 m every 4 wesks over 60 minutes; 0esnphugeﬂ| orgastoesophageol jnction concer {adjovant ieatment) 240 mg every 2 weeks over 30 minutes or 480 mfg very 4 wesks over 30 minutesforthe fist 16 weeks, foowed by 480 mg every 4 wesks over 30 minutes; Norsmall elllng concer, Closicl Hodgin lymphom,
Squarous ell concer of he head and neck, Urohelol carcnoma, esophageal squamous cell carcinoma Recommended dose and infusion fime : 240 mﬁ] very 2 weeks over 30 minutes *As per monatherapy indicoton n secton 4.1,  melanoma or RCC, O or GEIC pafients need to be swiched fiom the 240 mg every 2 wesks schedule o the 480 my every 4 weeks schedul, the fist 480 mg dose
should be administered two weeks ofer the lst 240 mg dose. Conversey if \Juﬁems need tobe switchd from the 480 m every 4 weeks schedule t the 240 mievmvweeks schedule, the it 240 m dose shoud be odministred four weeks oferthe st 480 mg dose. OPDIVO in combination with ipilimumab Melanoma The recommended dose is 1 mg/kg
nivauma n combinaton it 3 gk iplimura odmiistered intvenously every 3 weeks for he firt 4 doses Tis s then follwed by a second phase n whi rivolumab monotheropy i odmiiteed intovencusly ofeiher 240 mg every 2 weeks or o 480 me every 4 wesks, os presented n Tabl 2. For the monotherapy Fhuse, the it dose of nivolumab should be adminisered: 3 weeks after
thelos dos of the combinationofrvolumab and fimumab f using 240 m every 2 wesks;or & wesks oferthe lost dos ofthe combinaion ofnivolumob and pfimumab f using 480 m svery 4 weeks, Table 2:Recommended doses nd inrus‘\un fimes ot ntovenous adinistfion ofnvolumob n combination with mumad for melanoma Nivolymab Combinafion phose, every 3 weeks for 4 dosing
(s - T m kﬂ over 30 minutes Monotherapy phase : 240 my every 2 weeks over 30 minutes or 480 mg every 4 weeks over 60 minues Ipimumeb Combinafion phase, every 3 weeks for 4 dosing tYdes - 3 mg/kg over 90 minutes - Nalignent pleural mesothelioma The recommended dose s 360 mg nivolumab admiistered nrovenausly over 30 minutes every 3 weeks in combinafon with 1 mg/
kﬁ ipimumab odmiistered ntrovenously over 30 minutes every 6 wesks. Tieatment i confnued for up to 24 months in patiens withoutdisease progrssion. Renal cell corcinoma and GMAIR or MSHI colorectalconcer The recommended dose s 3 mg/ki fivolumab in combination ith 1 mg /k%‘\pﬂimumah adminisered nfovenously every 3 weeks for the it 4 doss. This s then follwed by o second
phase n whichnivolumab monatherapy i odmiistered introvenously o ether 240 mg every 2 weeks or ot 480 mg every 4 weeks (RCC only), o pesented n Toble 3. Forthe monotherapy phase, the fis dos ofnivolumab should be odmiistered; 3 weeks afer he los dose of the combinafion ofnivolumab and imumab f using 240 mg every 2 weeks; or 6 weeks ofer the ostdose of the combinaton
o ivolumab and pfimumab  using 480 mg every 4 wesks (RCC only). Toble 3: Recommended doses and nfuion fimes fo inavenous adinshfion of nivolumab in combinaion with imumab for RCC ond dHAR or MSHH CRC Nivoumab Combinaion phoe, every 3 weeks for 4 dosing cyces : 3 may/kg over 30 minutes Monotherapy phese : 240 m every 2 weeks over 30 minutes r 480 mg
ey 4 wesks over 60 minutes (RCC orly) [pmumab Combinafion phose, every 3 weeks for 4 dosing yces - 1 mg/kg over 30 minutes - OPDIVO in combination with cabozantinib Renal cell carcinoma The recommended dose i iolumob adminstered inrovenousy of either 240 mg every 2 wesks o 460 mﬁ ety 4 wesks in combinafion vith 40 mg
abozonfinb odministred orolly every doy. able 4 Recommended doses and ifuson tmes fo infovenous adminstafion ofnivolumob in combinafion with oral admiisfion of cobozoninib for RCC Nivolumal Combinfion phase: 240 m every 2 weeks over 30 minutes or 480 mg every 4 wesks over 60 minutes Cobozantinib Combinafion phose: 40 mg once daiy. OPDIVO in
combination with ipilimumab and chemotherapy Nonsmall celllng concer The recommended dose is 360 mg nvolumab odminitered ntovenously over 30 minutes very 3 wesks in combination with 1 mg/kg ipiimumab odministeed ntovenously over 30 minutes every 6 weeks, and plfinum-hosed chemotherapy administerd every 3 wesks. Ater complefon of
1 cyces of chemotherapy, reament is contnued with 360 mg nivolumab adinistered inrovenousy every 3 weeks in combinaion wih 1 mg/Kg ifimumab vy 6 weeks. Treatment is recommended unf cisase progesson, unacceptble foxcy, orup o 24 months i potients withut disease pogressio. OPDIVO in combination with chemotherapy Gastric,

astro-oesophageal junction or oesophageal adenocarcinoma The recommended dose is 360 mg ivolumab adinistered invenously over 30 minues in combination with fluoropyiiding-and ploinurvbased chemotherapy adminsered every 3 weeks or 240 mg m'vu\umnbudministeredimmvenousl(ovelSU minutesn combinaion with uoropyrimidine-
and plofinumbosed (hemoﬂciempy administered every 2 weeks (5ee secion 5.1). Treatment wih mvolumab s recommended unfil disease progyesson, unacceptabl toicy, or up to 24 months in pients without disease progression. Duration of treatment Treatment with OPDIVO, ither os o monotherapy orin combination it pfimum, should be confnued s long o ciniol benefi
is observed orunfl eatment is o \onFer Tolrated by the poten (and up o maximum durafion ofterapy i specfiedfo onincicafion). For cjwvant therapy, the moximum freament durafion with OPDIVO s 12 months. For OPDIVO i combinaion with cobozann, OPDIVO should be confnued unldisease progeession, unacceptoble foxcy, or Iﬂ] 1024 months n pfients wihout disease pm?ress'\cn.
(abozantind should b conined unl disease progresion o unacceptoble oxiy. Refe fo the Summory of Product Choraceitic (SmPC) for mhozum\'nin Riypicalresponses (i., an il onsent ncreass in fumour size or small new lesions within he it few months followed by tumour hinkage) have been observed. I i recommended to confnue reotment it nivolumab or ivolumab in
combination wih pimumeb for cinicaly stoble pofients with il evidence of dsease progression unildisease progression is confimed. Dose escalafon of eduction i not recommended for OPDIVO) as manotherapy o n combinafion with ofher therapeuicagens. Dosing deloy or disconfinuation may be reqired based on indiduolsaefy and folerifty. Guideies for pemanet disconfinuafion or
vitholding of doses ore described i Toble 5. Detaled guideies for the management uf immuneeloed odvese reacions ore described i secion 4.4. When nivolumabis dinitered in combinafion with other therapeutic agents,rfer fo he SmP(C o? these ofher combinafion herapewfic agents regording dosing. Toble : Recommended reatment modfications for OPDIVO or OPDIVO in combinaion
Immune-related pneumonitis Severy - Grade 2 preumonis eatment modfiction Withold doss) unl symptoms resle, odogiopic bmormales improve ond management withcofcostrids s complte Severty  rode 3 o 4 preumonis Teatment modfiction : Pemunently g'\scominue freatment Immune-related coliis Seveity : Gode 2 dirtoga or co Teatment modficaion
- Withold dose(s) il symptoms reslve and management wih coficosterid, i needed, s complete Severty : Gade 3 diathoea or cols - OPDIVO monotherapy Teatment modification: Withold dos(s) unl symptoms resove and management with cofcsteraidsis complee - OPDIVOpimumot Heatment modfication : Permanently disconinue featment Severiy - Grode 4 diarhoea or clfs
Teaiment modifcaton : Pemanenty disconfinue reatment Immune-related hepatitis Seveiy - Gade 2 elevotion i asportote aminofansfease (AST), dloning aminofinsfease (ALT), o ofal biubin Teatment mocficfion  Wihholddose(s) unf lorofoy vlues retumfo basfine and management withcoricosterids,  needed, is complte Severy - ade 3 or 4 elevation n AST, ALT, orfotol
biliubin Teatment moficaton : Pemanently disconfinue freament. NOTE:fo RCC pients reated ith OPDIVA in combination with cabozantinib it v enzyme elevaros, see dusing quideines folowing his fole. Immune-related nephritis and renal dysfunction Sevety : Grade 2or 3 creafinine elevoton eatment madiication : Witholddose(s) unl ceatinine reus o
baseling ond management with mmtoslemils is complete Sverty  Grade 4 eafinne levofion reament mooifiation : Pemanentl disconinue freaiment Immune-reluted endocrinopathies Sevety : Symptomtic Grade 2 or 3 hypothyridism, hyperhyridism, hypophysis, Seesty  Grade 2 adrenel nsufficency Sevety - rode 3 ciabees Teaiment modiicaion : Withold dose(s) unfl
symptoms fesolve and management with mmmﬁem‘\rﬂ (fneeded for symptoms ofacte inflammfion) i complet. Teatment should be confnue i he presence o hormone replcemen therapy s lng cs no symptoms re present Severiy - rade 4 hypothyridsm Seveiy - Grode 4 h{ﬁ]emhymidism Seueiy - Grode 4 hypoppysiﬂs Severty - Grode 3 or 4 achenol nsuficency Severty : Gode  iabetes
Teatment modiicaton : Permanently disconfinue teotment Immune-related skin adverse reactions Sev;ery - Grade 3 rash Teatment modficaion : Withold dose(s) unl swmms tesole and management with corficostroid is complete Severy - Gode 4 rosh Treatment modiication : Pemanentl disconfinue reatment Severy : Sevens:Johnson syndrome (S1S) o toic epidermal necrolysis
(TEN) Teatment modficfion : Permarentlydisconinu featment (g secon 4.4) Immune-reluted myocarditis Sevety : Gode 2 myocodis eatment modficaon : Wiihold dose(s) nfl srmmums tesohe and mum:fqememwim coricsteroids i complte Sverty : Grode 3 o 4 myocardis Teatment modficafion : Permanently dsconfinue tieatment Other immune-related adverse
veactions Severy - Giode 3 (st occurence) Teament modiication : Wihhold doses) Sty - Grode 4 orrecurent rade 3 ; persisent Sevesty  Grod 2 or 3 despteeatment modfication; nabift o reduce cortcostrad dose fo 10 mg ﬁredm'sone or equivolnt er doy Teatment modficafion - Pemanently disconfnue eatment Not: Tovcty grodes ar n ccordonce with Nofonol Cance gt
Common Teminology Cterafor Advers Evnts Version 4.0 (NCHCTCAE v4).*Duing adminisotion o hesecond o of eament (rvolumab marotherapy) follwing cominafion featment, permanenty disconfnu eatment f Grode 3 darhoea o cofis ccus.  ecommendafion for the use ofhormone replocement hery is provided nsecion 4.4. The sfey ofreifiing rivolumab orrivolumab
in combinafion it pfimumab theropy i pafens reviously experencing immuneqelated myocardis i notknown. OPDIVO as monotherapy or in combinafion with ofhe herapeutic gents shoud b permanenty disconfinued for Grade 4 o recurent Grade 3 odverse reactions; Prsistent rode 2 or 3 advers reacions desite monagement. Pafints feated with OPDIVO must%e given the pafient lert
cord ond be infurmetr about the risks of OPDIVO (see dso ﬁmknge Iealet). When OPDIVO s admiistered in combinafon with ipimumab, J it agent is wittheld, the other agent s?muld also b witheld. 1 dosing i resumed oftr o dloy, it the combinafion reatment or OPDIVO monatherapy could b resumed bosed o the evoluation of the individuol rFmiem. When OPDIVO s odmiisered n
combinaion withchematherapy, efrto the SmPC o he oher combination fheray agentsregoring dosing. Dose scolfion o reductio s notrecommended for OPDIVO. f any u?ems e witheld he oher agents may be contnued. f dosingisresumed afe  dely, iter the combinarion eament, OPDIVO manotheray or chemotherapy olone coud be esume based on the evouafon o the indiduol
ptent. OPDIVO in combination with cabozantinib in RCC When 0PDIVO s used in combinafon ith cobozanfnb, e obove reatment modficafions n Toble 5 dso u,:ply fo the OPDIVO component. I odctio, for lvr enzyme elevfions, i pafients with RCC being reated it OPDIVO incombinaion with cobozantn: - 1FALT orAST > 8 fimes ULN but< 10 fmes
LN wihout concurent ttol ifrbin > 2 fimes ULN, both OPDIVO and cobozantin should be wittheld unl these dverse reacions recover fo rodes (-1 Corficostrcid therapy moy be considered. Rechollnge ith a sinle medicng o echollnge with both medines ofter recovery may be considered, I rechuHeng\'n%whh obozantind, efe to obozaninb SmPC. - IFALT o AST > 10 imes ULN or
>3 imes ULN with concurentftol bifrbin > 2 imes ULN, both OPDIVO and cobozantn shuld be permanenty disconinued ond corfostrcid terapy moy be considered. Special populations Paediatric population The sufe:‘ and efficocy o OPDIVO i chldren below 18 years of age have not been estobished. Curenty valoble doto of OPDIVO s monatherapy or in
cominafion with pmumab ore descbed n secions 4.8 and 5.1 but no recommendtion on o posology con be made. Elclery No dose adustment i equied fr eldey pafiens (> 65 yers) (seesecion 5.2). Renal impairment Based on e populton pharmacokinefic (P resuf, o dose acjusment s reqied npafients with mid or moderae enclimpaiment (see secion 5.2).
Dot fom pofiens ith severe enal impairmen ar foo mited todrow onclusions on tis popuﬁ]ﬁon. Hepatic impairment BuseJ o fhe populafion PK esuts, no dose acstment s requred inpafiens with il hepafic impirmen (see ecton 5.2). Dot from pofiens with moderote r severe hepoic impaiment e foo imited o drw concusions on these papulofions. OPDIVO mst be
administered with couion n pofents with moderce (tfol biiubin > 1.5 x o 3 x the uprer Tmit ofnormal [ULN ond ony AST) or severe (ttol bifrbin > 3 < LN o ony AST) heparic impairment. Method of odminitotion OPDIVO s for inrvenous use only. s fo be adinistered o on infovenous nfusion ovr o period of 30 or 60 minutes depending on he dose (see Tobes 1,2, 3 ond ). The
infusion mustbe adminstred Thmudqh o serle, nonyrogenic, low profen hind‘mﬂ einefier witha pore size of 0.2-1.2 mm. OPDIVO mustnot be adinisteed os an ovenous push orbols inecion. The fotel doss of OPDIVO reguied con be nfused diecty s o 10 mg/mL soluton r con be iuted with sodium chloride 9 mg(ml (0.9%) solution for necionorglcose 50 may/mL (5%) sluio for
inecion (see secion 6.6). When acmiistered in wmﬁmuﬁun with pimumab and or chematherapy, OPDIVO should b given st ollowed by imumab (f applicoble) and hen by cemotherapy on he some day. Use seyﬂmure fuson bags ond i for each fuson. Fornstructions o the preparation ond hodling of the medicnal productbefoe odminitaton, see secton 6.6, 4.3 Contraindications
Hypersensiviy to the acive subsonce o o any of the excipets lsted i secion 6.1, 4.8 Undesirable effects Niolumab os monotheray (see secton 4.2) Summary of the safety profile Inine pooled dtaset ofrivolumob os monotheropy acros fumur types (n= 3771) with minimu follow-up anging fiom 2.3 to 28 monts, the most requentadvers reacions (> 10%)
were fuigue (467%), musculoskeleal pin (31%), darhoea (26%), nousea (24%), cough (245%), rash (245%), dyspnoe (18%),purus (18%), deceased et (18%), constipafion (17%), bdominal pain (16%), upper esprtory act nfecion (16%), vl (15°%), pyrexi (14%), vomiig (149%), headoche (13%) and oedema (11%). The majry of advere reacions were mildfo moderate
(6rode 1or 2). Witha minimum of 63 months foloweup in NSCLC, no new sufey sigﬂu%s vere ilenfied. Tabulated summary of adverse reactions Adeiss eacions reported i the poo\elr dotoset for Euﬂems feated with ivolumeb monotheropy (n = 3771) ar presented n Tl 6. These reacions e presented by system organ loss ond by fequency. Frequencie are
defned as: very common (> 1/10); common (> 1 / 10010<1/10); uncommon (2 1/1,000t0 < 1/100); e (1/10,000 o < 1/1,000); very o (< 1 {l 0,000); not known (cannot be estimated fiom avolble postmar efm% dot). Wiin each frequency rouping, adverse reacions are presented n fhe order of decreasing seiousess. Tublle 62 Adverse reactions with nivolumab
monotherapy Nivolumab monotherapy Infections and infestations Very cormon upperrespiatory foct nection Common pneuraria, bronciis Roe asepic meingis' Neaplasms benign, malignant and unspecied (icluding cyts and polys) Rore itoyficnecofising fymphadenis (kuchi fymahodent-Blood and ymphatc system disoders Uncommon easinophif Not known
oemaphogocyic lymphohistoctoss mmune system disoders Common infusion reloted reacion, hypersnsiity (incuding anaphylacic reaction) Uncommon sarcoidosis Nt known said orgon ransplont reecion” Endocrine sordrs Cornmon hypothyroidism, yperthyroidism, thyroiitsUncommon adrenal isufcenc’, hypopiatarsm, hgmﬁgysiﬁs, diabetes mellus Rare dioheic ketoaciduis,
ypoparathyroidisn Metabalsm and nutition disoders Very common decrased appeit Common depydmﬂon Uncomman metabolic acdoss Not known tumour ysi syncromeNervous sysem disodersVery common headache Cormmon peripheraneuiopathy, dizziness Uncommon palynewropathy, autgimmune neuumhy (induding fciland abducens nenve puresis) Rore GuilanBaré syncrome,
demyelnation, myasthenic syndrome, encephalfis Eye c]?smdels Common blued vsion, dry eye Uncommn uvefs Not known VogtoyanagtHrada syndrome" Cardac disoders Commn tachycardin, ot ibrilafion Uncornmon percaril disorder! arhythmia (incuding vetriculor aythmia) Rore myocordit Vascolar d‘\sorgers (ommon hypertension Rare vosculs Resirator, thoracic and
medosfinl d\'surrrefs Very common dysproea, cough Common pneumoniis, pleural effusion Uncommon Iun? initafion Gastrointstinol cisorders Very common diathoea, vomiing, nausea, abdominal pain, consipafion Common cols,stomais, dry mouth Uncommon pancreatis, qosis Rare duodenal ulcer Hepotobilory cisorders Uncommon hepafts, cholestois Skin anj subcutoneaus fssug
disorders Very common rasf, pruitus Common iig, ry sin, eythem, alopeca Uncommn erythema multome, psoisis,tosocea, uticaria Ror tosic epiderml necrolysis* Stevens-ohnson syndiome®”, Not known ichen slrosu, other e disorders Musculoskeltaland connectvefissuedisorders Very common musculoskeletl pain, ethralgio Commn arts Uncommon po\ymyu\?m heumafica
Rore S‘ogren’s syndtome, myopathy, myasis (induding polymyosti)**, hobdomyolyss*Renl and uinary disorders Common renolffure (inluding acute Kidey inury)* Uscommon fubulintrsitl nerhliﬂs Rare cysis noinfecive’ Generl disoders and adminishaion i condions Very common fuigue, pyrexi, oedema Common pain, chest pain nvestigafons! Very common fymphopaeio,
hypergycoemia, onaemi ncreased AST, hyponatroemio, hyfua\buminuem'm, inceased okofne phosphatase, increased rafinine, ncrease AL, imceosed ipose, hyperkelaemia, inceased mylose, hypocalaemia, leucopaerio, hypomagnesaemia, neutropaence®, hrombocytopaenia, hypokaloemia, hypoglycaemi, hypercalaemia Common increase foolblubin, hypemtiaemi, thermugnesuemm,
ieght decreased Advere reacon frequendes may not b fuly ofrbutoble fo ivolumab olons but may contoin confibutions from the underling disase. ® ot coses hve besn repored n completed o ongoing dircal stuie.  Frequencie o aborory tems eflect the proporion of pofiens who experienced o worseing from baseing in lobootory measuremens. Ses “Descipfon o seleced odverse
teactions; oborafory obnommalies” below. L'rfe-l%remening cases hove been reported n completed o ongoing lial stdie. * The frequency of advers reacions n he caria dsordrs system g clossregorles of causaty wos igher inthe mivaumab group han n he chemotherapy group in posCTLAL /BRAF inﬁwibﬁor mefustutc melanoma populofion. Incidence raes per 100 persoyears of
exposure were 9.3 vs. 0; seious cardiac events were reportd by 4.9% potens n the nivolumab group vs. 0 i the invesﬁ%mor’s hice group. The fle1uen(y of cadiacadverse reactons wes lower in the ivolumab group than in the dacarbazine roup i the mefustofic melanoma without prir freatment population. Al were considered ot rlaed to ivolumab b{r nvestigatrs exceptanhythmia (atril
fibilation, tochycrdio and ventrclor arhythmic). ¢ Rash s o composit ferm which includes maculopapular osh,rash eryihemtos, rosh pruri,ros foliculor, rosh maculr rash morbliform, rsh popular,rosh pustulr, ash papulosguamous, ash vesiclor,roh enerased, extofofive rash, demafis, dermafis aceifor, dermatis allrgic,demafits otopic, dermats bullous, dematis exfoliafiv,
demafs psorioiom, d”f erupfion and pemphigaid,*Reported also i sudies outside the J]ooled otoset, The requency s based on the poram-vide ex[foswe,  Wusculoskeletl pain i a composit fem which ncludes back pain, bone pain, musculoskeltal chest pan, musculskeletal discomfort, myalgio, myalga ntrcostl, neck pain, Eum in exremity, and spinelpan. * Poskmarkeing event (ol
s secion 4.4, Reported n cincal studes ond n the posl-mmkerin? sefing.j Peicordial isoders is o composte tem which indludes percardis, percarcilefusion cordio fomponade, and Disslrssyndiome.  Anoemia '\sucomﬁos'\le Teim which indudes, omong ofher cause, hoemalytic anaemia and autoimmune anaemio, hemoglobin deceased, fon deficency anaemia ond red blood cell count
deceased. ' ncudes odvenal insuficency ond secondary adhenocorca nsuffiency. ™ Inluds encephaltis and mbic encephofs.* ncudes enealsed oedema, ogdema perpheral,peripherl sweling and sweling. Nivolumab in combinfion with ifimumab (see secion 4.2) Summary of the safety profile When nivolumab is admiisered n combinafon with imumb, rfer fo
the SmPC or piimumab prior o nfifion of reatment. For oddfona inormaion on the sofey profle of nimumab monaterapy,plase le?eno the ipiimumab SmPC. Melanoma In the pooled dmuseto? nivaumab | mgy/kg in combination with nlmumab 3 m/kg n melanama (n-= 448) with minmum folloneup anging fom 6 0 28 month, he mst feguent odverse reacons (> 10%)
wergrosh (52°%),ffigue (46%), domhoea (43%), prurius (36%), nauseo (26%), pyrevi (19%), decreased appeite (16%), hYpmﬁ!midism (16%), cols (15%),vomiting (14%), artalga (13%), abdominal poin (13%), headache (11%), and dyspnoea (10%). The majory of odverse eactons were il o moderate (rads 1 or 2). Among the patiens reated with rivolumab 1 mg/kg n combinafon
vithiplimumob 3 m/kq in 209067, 154313 (49%) had the it onsetof Grade 3 or 4 odvese reaction during the il combinafion hose. AmunF the 147 paiens n fis group who confinued freatment n the singleagent phase, 47 (32%) experienced ofleat one Grade 3 or 4 advers reaction g the single-agent phase. With o minimum of 60 months folow up from study (A209067, no
niw sufty signals were dentfed. RCC and dMMR or MSI-H CRC In‘he pooed dotosetofrivolumab 3 mgy/kg in combinaion with pfimumab 1 may/kg acoss tumout tyes (n-= 666), witha miimum follow-up anging fiom1 7.5 to 27.6 month, the st frequent odvere eaction (> 10%) were fofiue (58%), donhoea (41%), musculoskeletol pai (39%),rsh (38°%), pruus
(35%), nousea (30%), cough (29%), pyreia (29%), obdominelpain (22%), orhvalgio (22%), decreased appefite (22%), pper respirtoy octnfecion (21%), vomiing (21%), heodache (19%), yspnoea (19%), hypothyridism (18%), cnstipation (18%), oedema (icuding perpherl edema) (16%), dizziess (14%), hyperhyridism (12%), dry skin (11%), hypertension (10%). The majoity
of odverse eactions were mild o moderoe (Grode 1 or 2). Among the pafientsreated withnivolumab 3 mgy/kg n combinaton with imumab 1 mg /g, 194,/866 (29%) hd the fistonse of rade 3 or 4 acvers reacions uring the il combinaton phass. Amang he 474 pafients inhis group who confinued refment in fhe singleagent phoss, 168 (35%) experenced ot last one Grade 3 or 4
adver reaction during the singleagent phase. MPM In he dafose o nivolumab 3 mgy/kg in combination with nfimumab 1 m/kg in MPM (n = 300), with a minimum foloweup of 22,1 month, he mostfequent odvese eactions (> 10%) were fuigue (43%), darhoea (31%),rash (30%), muscloskeletal pain (27%), nousea (24%), decreased appeie (24%), puius (21%), consipaton
(19%), ond hygothyrm’d\'sm (13%). The majorty of adverse reacions were mild o modercte (6ade 1 or2). Tabulated summary of adverse reactions Adiexse reacions relaoned inthe pooled dooset for pafients reated with rivolumab 1 mgy/kg in combinetion wih pimumab 3 mg /g in melanoma (n = 448),fr pafienseated withrivolumab 3 mgy/kg in combinetion
it pfimumab 1 mg/kg in RCCand dMAR or WSHCRC (n-= 666) , nd for pofens eated with ivolumab 3 may/kg incombinaion with pfimumab 1 may/kg in MPN (= 300) re presented i Tole 7. These reacions are presented by system orgon lss on by frequency. Fequencies oe defne as:very comman (> 1,/10); common (> 1/100 t0 < 1/10); wncommen (> 1/1,000 o< 1 ( 100);
fre (> 1/10,000 10 < 1/1,000); veryrre < 1/10,000), notknown (cannot b estmated from avalbl postmarkeng dot). Wit eachfrequency groupng,advere reacions v prsented i he order of decreasing seriotsnes. Table 7: Adverse reactions with nivolumab in combination with ipilimumab Infectors and fetutions Ver Common Nivlucb § mg/kg i combinafon
it pfimumab 1 mg/kg n RCC ond IR o ST H CRC ** upoer resirtory toc infection Common Nivoumab 1 mg kg in combinaion wih imumab 3 mgy/kg in melanoma*: pneumoni, upper respiatry rct fecion Nivolumab 3 mg/kg in combination with fimumab 1 may/kg in RCC and AR or MSIH CRC **: pneumoni, bronchis, conuncivis Uncommon Nivolumab 1 mg/kg in
combinaion withipimurab 3 mg kg in melonoma : bronchis Nvolumab 3 m/kg in combinafion with pfimumab 1 m/kg in RCC and dWAAR or MSI H CRC ** asepic meninitis Not known Nivolumab 1 may/kg n combinafon wth nimumab 3 mgy/kg in melonoma* - aseptic menigiti' Blood ond hymoharicsysem disorders Common Nivlumab 1 mg/kq incombinaion with ipfimumab 3 mg/
kg in melanoma™ easinoptlia Uncommon Nivolumab 3 mg/kg in combinafion with nfimumab T mg/kg in RCC and dMAR or ST H CRC **: eosinophifio Not known Nivalumab T mgy/kg in combinafion vith '\p‘\?\'mumuh 3 my/kg in melanoma*: hoemophagocyfic hymphohistocyosis Nvolumab 3 mgy/kg in combinafon with ipimumb 1 mg/kg n RCC ung AR or MSI H CRC **: hoemaphagocyfic
Iymphohistocyosis lmmune system disoders Common N‘wo?urnuh 1 mg/kg n combinction with Himuma% 3 mg kg inmelnoma: nusion eltedreacion, hypersensitviy Nivamab 3 m/kg incombineion with pfmumab 1 may/kg in RCC and AR or ST H CRC **: nusionelute reacion, hypersensivity Nivoumab 3 mgy/kg i combinfion with nfimumab 1 mg /g n MPA***. nfusion-eloed
teacion, bypersensiviy Uncommon Nvaumab 1 mg/kg n combination with '\éﬂh'mumuhSmg qin melanoma:sarcoidosi Nivolumeb 3 m {kg incombinetion withpfimumab 1 mg/kg n RCC and dlAIR or ST § CRC **: sacoidosis Not known Niolumab 1 mgy/kq in combinafion with ipiIimumuﬁBmg/kg inmelonoma™ ol orga tonsplntrefecon’ Endocine cisrders Ve common Nivolumob
1 may/kg n combinaton with pimumab 3 mg/kg in melonoma hypothyridism-ivolumab 3 mE/ kg in combinafion with ipiimumob 1 mg} 1 in RCC and dMAR or MSIH CRC **: hypothyraidism, hypertyroidism Nivolumab 3 mF/ kg incombinaion with pfimumab | may/kg in MPAY*** hypothyridism Common Niclumab 1 mg /[L? in combinafon with fimumab 3 mg kg in melonoma’ adiencl
insuficency, hypopituarism, hyﬂmphysiﬁs, yperhyraidism, hyroiis Nivolumob 3 mg/kg in combinafion with ifihmumub 1 ma/kg n RCC and dMAR or MSI H CRC **: odvnal insuficency, hypophysiis, hyridt,dibetes melitse Nvolumab 3 mg/kg in combinafion with pfimumab 1 my/kg n MPH***: hyperhyroidism, achena nufficency, hypophysis, hypopiatrsm Uncommon Nivolumab
1 may/kg n combination wih pmumab 3 mg/kg n melonoma* :cobefic ketoaddoss, iabetes melfus' Nivolumab 3 m/kq n combination with imumab 1 mg kg in RCC and dWAR or MSI K CRC **: cibefic etoocidosi, hypopititrism Nivolumab 3 mgy/kg in combination withpmumab T m/kg n MPAY*** hyroids Notknown N‘wolumuﬁ 1 mg/kg in combinofion with pimumob 3 mg/
kgin rne?unomu*: hypoparathyraidisn Nivolumab 3 mgy/kg in combinaion with fimumab T mg/kg in RCC and dMR o ST H CRC **: ypoporathyridsm’ Metabolsm and nutiion disrders Very common Nivolumeb 1 mgy/kg n combination with ‘\p\'\irnumu% 3 my/kg in melonoma™ deceased appefite-Nivolumab 3 g /kg in combinafion with ip‘\h’mumu% 1 mg/kg in RCC ond MR or MSIH RC
. drgased appete Nivolumab 3 mg /K in combinaion with nfimumab 1 mgy/kg in MPAN*** deceased appefte Comman Nivolumab 1 mg/kg i combinafion with nfimumab 3 mgy/kg in melanoma™  dehychaion Nivolmab 3 m/kg n combinafion ith nimumab 1 mgy/kg in RCC and WA or I § CRC **: dehycation Uncommon Nivoumab 3 may/kg in combineion with pimumab 1 mg/
Ky in RCC ond MR o MSI H CRC **: melabalic acidosis Not known Nivolumab 1 m/kg n combinafion with pfimumab 3 mg/kg in melanoma”™ tumour \ysw’ssyndmme‘NewoussystemﬂisordelsVel common Nivu\umublmg(kq in combinafon wih nfimumab 3 mg/kg in melanoma* : Headoche Nivo\umub3m?/kg in combinofion ith gfimumab 1 mg/kg n RCC ond dMAR or ST H CRC
headache, iziness Comman Nivolumab 1 mgy/kg in combination ith pimurab 3 mg ﬂgg in melonoma™ - perpheral neuropathy, izziness Nivoumab 3 mE/kg in combinaton wih fimumab 1 gk in RCC nd dAAR or NI H CRC **: pripheralneuropathyUncommon Nivaumab 1 mg/kg n combinafion with gimumab 3 mg) kE in melanoma*: Gullin-Barr syndrome, polyneuropathy,newis,
peroneal nenve palsy, autoimmung neum?mhy (inlcing focial ond obucens neve poresis), encephalis: Nivolumab 3 mgy/kg n combinaton with fimumab 1 mgy/kg in RCC and dMAR or ST § CRC **: polyeuropahy,autsimmune neuropathy (incuding fciland abducens nerve paress), myestheria govs:, encephafs Nvolumab 3 m/kg n combinafion with pfimumab 1 mg/kg n NPI***:
ncephals e cisorders Common Niolumab 1 mgykg in combination wih iimumab 3 mg/kg in melanoma™ weifs, blured viion Nivalmab 3 mg/kg in combinfion with pfmumab 1 mg kg in RCC and dAMR or MSI H CRC **: blured vision Uncommon Nivolumab 3 mgy/kg m combination with nfimumab 1 mgy/kg in RCC and dMAIR or MSI H CRC **: weits Not known Nivolumab 1 m/kg
in combinaton with ipimumab 3 mg kg in melanoma™ : VoghKoyanagiHorado syndrome Cadia disrders Common Nivolumab 1 mg kg in combinaion with pfimumab 3 mgy/kg in melanoma : tchycardio Nivolumab 3 mg kg in combination wth pfmurnab 1 may/kg in RCC and dMMR or I H CRC**: tochycardia Uncommon Nivolumab T mg/kg in combinaion with pfmumab 3 mg/kg in
melonoma* : rhythmia (incuding ventriclo athytfmio)*, um'nlﬂhm’ﬁmion, myocardis* Nivolumab 3 mg,/kg in combinafion with ipﬁimumub 1 mgﬂ/kg in RCC ond dMAR or I H CRC **: oyt (including venticulor mrﬁyihmiu), myocardis Nivolomab 3 mg(kg in combinafon with nfimumab 1 mgy/kg in MPAY***: myocardis Nt known Nvolumab T mg kg in combinaion with ipimumab
§ mg/kg in melonoma*: pericordildisorders Vosclor isoders Ve common Nivolumab 3 g,k in combinafon with imumb 1 m/kg n RCC ond AR or ST H CRC ** hypertension Common Nivolumab 1 mg/kg i combinafion with imumab 3 mg/kg in melanoma :hypertension Respiotry, thoraic and mediastinldsordrs Very common Nivalumab 1 m/kg in combination wih plimumab
3 ma/kg in melonoma™ dyspnoea Nvolumab 3 mg /Ky in combination with imumab 1 mgy/kg n RCC and WA or MSIH CRC **: dyspnoea, cough Common Nivolumeb 1 mgy/kg in combinaton with fimumab 3 my/kg in melonoma™ pneumarifi™, pulmonary embalis, cough Niolumeb 3 mg{kg in combinafion with pfmumab 1 mg/kg in RCC ond IR o NSI § CRC **: pneumonis,
E\eum\ effusion Niolumob 3 mg/kg in combination with iplimurh 1 mg/kg in MU pneumonts Uncommon Niolumab 1 mg/kg in combination vith pimumab 3 gk in melanoma - pleural ffsion Gstritestinaldiordes Very common Nivoumab 1 ma/kg n combination with fimumab 3 m/kg n melanoma : colfi’, diorhose, vomiting, nousa, obdominolpain Nvolumab 3 mg/
q incombination withiplimura T mg /g in RCC and dIAR or MSI H CRC **: diarhoeo, vomiing, nause abdorminal pai, constipaion Nvolumab 3 mg/Kg incombinfion wit pfimumab 1 may/kg in MPH***: dianhos, nouseo, constipation Comman Nivolumab 1 may/kg n combinafon with imumob 3 mg/kg in melanoma™ : tomafis, panceatits, consipafion,dry mouth Nvoumab 3 mg/
g in combinafion with pimumb 1 mg{kg in RCC and dIAMR or MSI H CRC **: ol stomafis, panceatit,dry mouth, gostiis Nivolumab 3 mg kg in mmginuﬂon vithipfimumob 1 mgy/kg in MPAY***: colfs,poncratits Uncommon Nivolumab 1 mgy/kg in combination withpiimumab 3 my/kg n melanoma™ inestinl perorafion,gostis, duodentsHepatbiary dsordrs Commn Nivolumob
1 may/kg in combinaton with pmumad 3 mg kg in melunoma hepafis ivolumab 3 may/kg in combinaion wih mumab 1 mg kg n RCC and dbAR or WSI H CRC **: i Nivolumab 3 my/kg n combinarion with pimumab T mgkg in MPF**: hepais Skin and subcutaneous fissuecisordes Very commn Nivolumab 1 may/kg in combination with pimumad 3 mg kg in melonoma™
1ot puius Nivlumeb 3 mg/kg in combingfion with gfimumab 1 mF/kg in RCC ond MR o MSTH CRC ™*: ast, pruius, iy skin Nivoumab 3 mg{kg in combinofion with nfimumab 1 mgykg in MK~ esh, pruritus Common Niolumab 1 mg /g in combinaion wihipimumab 3 mg/kg n melonomo viTiI'\Fo, dry kin, enythemo, loped, uicura Nivoﬁ}mub& mg/kgin combinafion with
infimumab 1 m/Kg in RCC and dlMR or I H CRC ** exyhema, clopecia wticaro Uncommon Nivolumab 1 mgy/kg in combinaton with fimumab 3 may/kg in melanoma*: psrisis Nivolumab 3 mgy/kg n combinafon with afimumab 1 may/kg in RCC and dMAVR or I H CRC **: tevenseofnsan syndrome, viligo, erythema mulifome, psoriais Rore Nivolumab 1 mgy/kg n combinafon wih
ipfimumab 3 mgy/kg i melanoma* :toricepdemal necrlysis* StevensJohnson syndiome’Not known Nivalumab T mg kg in combinaion withiplimurna 3 mg/kg in melonoma™ ichen sclrosu, otherfchen disorders Nivlumab 3 mgy/kg in combinaton with imumab 1 mgy/kg in melanoma chen sdrosts, ot ichen disorders Nivolumab 3 mg/kg in combination with gfimumab 1 mg/kg




in MPAR**fichen sclrosus, other ichen disorders Musculoskeltaland connective isue sorders Very common Nivoumab 1 mgy/kg in combinafion with ifimumab 3 mg /kg in melonoma : rtvalgia Nivolumab 3 mg/kg n combinaion with nimumab T mgy/kg n RCC and dMMR or MSIH CRC**: musculoskelte pain, arholga Nivoluaab 3 mgy/kg in combination with ipiimumb 1 mg/kgin
IPAYF** musculoskeletel paine Common Nivolumab 1 mg/kg in combination with pimumab 3 mg/kg n melonoma™ : musculoskelgeml qaint Nivolumob 3 mg/kg n (omﬂimn’on vith pfimurab 1 mg/kg in RCC and dIAR o MSI § CRC*: unﬁliﬂs, musdle spasms, musclor weakness Nivolumab 3 mg/Kg in combinafion with iiimumab 1 mgy/kg in NPAY** rtisUncommon Nvolumab 1 mg/
kg incombinaion withpfimumab 3 m/kg in melanoma™ spondyloarthropahy, Sogren'ssynchome, et myopothy, myosts(ncuding polymyosit)* rﬁubt?cm dlysis* Nivoumab 3 m/kg n combinafon with aimumab 1 mgy/kg in RCC and dMAIR or M H CRC ** polymyelgio theumafica, myosits (induding pofymyosits, lhuhdomy(jysis Nivolumab 3 mgy/kg in combinaton with pimumab
1 may/kg in MPA**: myosis Renal nd urinory disorders Common Nivoumab 1 mg/kg n combinafion vt ipiﬁmumu‘ 3 mg/kg in melonoma™ renel olure (induc\nng acute idney iy Nolumab 3 mg/kg in combinaion wwr% ipﬁ\'mumuh 1 ma/kg n RCC ond AR or ST H CRC **: renol e (nluing ocue {idney o) Nvoumab 3 mg/kg in meinunon vith gfimumab 1 mg/kg in
IPIN*: acte idney injry,renal foure Uncommon Nvolumab 1 mg/Ka i combinaion with pfimumab 3 my/kg in melanoma :tbulaintersitl ephit, st noinfective Nivoumab 3 mg kg in (omginuﬂan vithpfimumob 1 mg/kg n RCC ond MR o MSIH CRC **: tbulaintersitl ephiti, st ninfecive Nivo’umuh 3 mg/kg in combinofion vith gfimumab 1 mF/ g in M
«ysfs norinfectve General cisorders ond odminisofion i condiions Very common Nivclumab 1 mg/kg in combination with pimumab 3 mg/kg in melanoma*  utigue, pyrea Nivolumab 3 mgﬂg in combinofion with gimumab 1 mg}kg in RCC ond dUAR or MSI H CRC **: fatigue, pyexi, oedema (including perphealoedema) Nivolumab 3 mgy/kg in combiafion with imumab 1 m/kg
in MPI*** fuigue Common Nivolumab 1 my/kg n combinaion with pfimumab 3 mg kg in melonoma* oedema (icuding perphealoedema), pain Nivolumab 3 m/kg n combination withpifimumab 1 mgy/g in RCC and WA or ST H CRC **: pain, chest pa, chil Uncommn Nivolumab 1 my/kg in combinafion with mumab 3 m/kg in melanoma : chestpan Invesiafons Very
common Nivolumab 1 ma/kg in combination with pfimumab 3 mg( kg inmelonoma . increased AST, nceased AT, ncreased tomfhil'\rubin, inceased alkaine phosphotuse, ineased fpase, inceased amylose, increased creaining, hypexglycoemia,hypoglycaemio, hmphapaenia, lecopoenia, neutropaeni, trombacytopaenia, anaemia',hypocalcoemi, hyperkaloemi hypokalaemio, hypomoagnesoemia,
hyponchaemio Nivo\umug 3 m?]/kg in combinafion withipiimumad 1 mg/kg in RCC ond dIMR or ST § CRC ** increased AST, nceased LT, increased ot biliubin, increased a\ﬁu\ine phosphaase, ncreased lpase, inreased urnﬁuse, inceased creafining, hyperghcaemic’, hypoglycoemio, ymphopaerio, leucapoerio, neutopaenc’, trombocytopaenia, ongemia, ﬁyperwlcuemiu, hypocalcaemia,
hyperkaloemio, bypokalaemio, hypomagnescemia, hyimnutmemiu Nivolumob 3 mg /g in combinafion with imumab T mg kg in NPIK***: increased AST, increased ALT ncrease okaline phosphatase, nceased ipese, nceased amylose, ncreased rafinine, yperglycoemiac, lymphopaeria, anoemiak, bypercaloemia, hypocalaemio, hyperkaloemio, ypokalomio, ypanatoenio, hypomagnesemia
Common Nivolumab 1 mg/kg in combinofion vith pfimumab 3 mg/kg in melonoma™ hyyerm\cuemia, fypermogrescenia, hypemataemia, weight decreased Nivolumab 3 mgy/kg in combinafon with pfimumab 1 my/kg*: hypermagnesoemia, hypemataenia, weight deceased Nvolumab 3 mg/kg in combinaton vith fimumab 1 mg/kg in MPAK***: incsesed ot biubin, hypr)%Iymemm,
Ieucapoeni, neutopaeria, hrombocytopaerio,hypemafaemio,hypemagnescemia * ivolumab n combination wih ipi\imumuﬁ for he firt 4 doses then folowed by ivolumab monotherapy i melanoma. ** ivolumab n combinafion with imuma forthe it 4 doses then ollwed by ivolumab monotherapy in RCC and MR or MSI § CRC. ***nivolumab in combinafion with imumab in MPH,
* Fatol coses hove been repored n mmpreted o ongoing clnca sudes, * Fequencie of loboratry ems reflect he proparton of pafients who experienced a warsening from baseline i oborotory measurements. See “Descrption ofseectd dvers reacins;lboratory abnomales” beTow. * ifhreatening coses have been repored in completed o ongoing cincel sfudes.  The fequency of adverse
teactions i the cordioc disoders system organ clss regoreless f cousalty wos igher n the ivolumab group than in the chemotherapy group in postCTLA /BRAF ittt metotafic melanoma populofion. Incidence otes per 100 personyears of exposure were 9.3 vs. 0 serious cordiac evens were reported by 4.9% paients n the mvolumab group vs. 0 mthe nvesigaor's choie group. The fequency
of cordio odverse reactions wos o in the nivo\umug roup fhon n the dacrbazine group in the medastotc melanoma withoutprio eatment populafon. Allwere considered ot reloed t nivolumab by nvesfigotors except oy (il fibilofion, fochycarcio and ventcuorarhythmic). *Resh i o compsit erm which inludes maculopapulr ash, esh erythematous,rah prurc, rgh ﬂﬂku\ur,
tosh maculr, osh morlform, ash papulr, rsh pustulor,rsh papulosquomous,rsh vesiulor, rash generofed, exfolofive rash, denmafits, dermatis cneiform, demafts alergc, dermaris otopic, demmafits Eul\ous, demofts exflaive, dermafis psorasform, g eruption and pemphigaid,*Reported als n fudies outide the pooled daoset The frequency is based on he programide exposue.
 Muscloskeletol poin s composte tem which inldes bock pain, bone pan, musculoskeletlchest pain, musculoskeltel discomfort, myolga neck pain, pain n exlremim and spinl poi.*Postmarkfing event (oo see secon 4.4) Reported ndinclstdies and n the postmarkeing seing | Pericrcioldisoder s composte fem whichincldes pericrdis, peicordial effson, oo fonponade,
and Drsslrssyndiome.  Ancemio s composte tem which ncludes, among other causs, hoemalyiconaemia nd autoimmune onoemio. Nivolumab in combinafion wit ot herapeutic agen's (see section 4.2) Summiary of the safeety profile When mvolumab is dministeredin combinaio,rfer to the SmPC forthe respective combinafon herapy components ior o ififion
of eatment. I the dofostofmvolumab 240 mg evey 2 wesks or 360 ma every 3 wesks i combinationwithchemotherapy ngestic, GE)or oesophageal denocarcinoma (n = 782), with a minmum follw-upof12.1 month, he mastrequent adverse reacons e peipheral eroputy (53%), nausea (48%), fuigue (44%) diahoea (39%), vomiting (31°%), decreased appeft (29%), abdominal
pain (27%), constpafon (25%), mustuluske\etgl pain (20%), pyrexia (19%), rash (18%), stomatis (17%), polmorplanto eythrodysaesthesi syndiome (13%), cough (13%), oedema (incuding pripheral edema) (12%), heodache (11%), and upper respiatoy tact nfection (10%). Incidences of Gode 35 odverse reacions were 76% for nivolumab in combinafion it (ﬁemmhempy and 6% for
chemotherapy olone. Mo duraionof therapy wos 6,75 mom‘s (95% CI .11, 7.36) fornivolumeb n combination with chematherapy ond 4.86 months (95% C1: 4.47, 5.29) for chemotherapy. Inthe datoset ofnvolumeb 360 m% ety 3 weeks n combinafion with pfimumab 1 ma/Kkg evry 6 weeks ond 2 cyes of chemotherapy in NSCLC (n= 358), with  minimum foloweup of 6.5 months,
the mast requent odverse reacions were fun'a:m (36%), nausea (26%) ash (25%), darhoea (20%), pruits (18%), deceased apee (16%), hypothyridism (15%), and vomiting (13%). The muLoriw ofadversereactions were mildto moderate (Grade 1 or 2). Medion duraion of therapy was .1 months (95% C14.93, 7.06) for ivalumab in combination with gfimumab and chemotherapy and
2.4 months (95% (1230, 2.83) for chemotherapy. Tabulated summary of adverse reactions erss eacion reported in the dotoset for pofiens reated with nivolumab 240 m every 2 weeks or 380 mg every 3 wesks n combinaton with chemotherapy n ustic, GEJ or oesophagsel adenocarcnoma (= 782) on for paients feated with ivolumab 360 mg every
3 wesks in combinafion with ipfimumab 1 mg/kg every 6 weeks and 2 cyces of chemotherapy n NSCLC (n = 358) ar presented in Table 8. These reactions orepresnted by system orgo cuss and by requency. Freguencie o defned s: very common (2 1/10); comman (> 1/100 < 1,/10); uncomman (> 1/1,000 0 < 1/100); rare (> 1,/10,000to.< 1/1,000); very rre (< 1,/10,000),
7ot known (canot b estmated fom uvuiluh%e st marketng dotc). Witineach requency grouping, dvere reacfions e presened i he aderof deceasing serousnes. Tar)le 8:Adverse reactions W"‘I nivolumab in combination with other therapeutic agents fecions and infstoions Vry common Nivolumab n combinfion vith chemotheroy: uppe espirtuy fract nection
Common Nivolumabin combinafion with chemotherapy: preuronio Nvolumab n combination with ipﬁ'\mumﬂh and chemotherapy: conjuncits preumorio, fespirafory tact nfection Blood ond ymphatic sstem sordersCommon Nivolumab in combinafion with chemotherapy:febl neutrapaenia, eosinophlio Nvolumab in combination with nfimumab and chematherapy: feEriIe neutropcenio Uncommon
Nivolumab in combinetion with imumab and chemotherapy: esinaphifisImmune system disoders Common Nivoumab in combinafion with chemotherapy: ﬂypersensiﬁvir:ﬁ ifuson reloed reacon Nivolumab in combinafion with ipimum and chematherapy: nfusion-eloted reacion, hypersesiity Endocine disorders Very common Nivlumab in combinafion with pimumb and chemherapy:
ypothyroidism Common Nivoumabincombinfion with chematherapy: hypothyridism, hyperyraidism Nivolumab in combination withpmumab ond chemotheray: hypethyridism, adiene nsufficncy, hypophysi, hyridifs Uncommon Nl n combination wih chemotherapy: hypopiatrsm, adhencl nufficency, hypophysis, iabees melfus Nivalumabin combinaion withpfimumab and
chemotherapy: hypopitrsm, hypoparathyridism Metabofism and nutiion isoders Very common Nivolumab n combinaion vith chemotherapy: decreased appette Nivolumab in combinaion with ipfimumab and chemotherapy: decreased upﬁeme Common Nivolumob in combinafion with iimumab ond chemotherapy: dehycrafion, hypoabuminaermia, hypophosphatoemia Nervous system disorders
Very Common Nivoumab n combinafion with hemotherpy: peripheal neutopathy, headache Common Niolumab in combinaion with chemotherapy: paroesthesi, izziness Nivolumab in combinaion with imumab and chemtherapy: peipheal newiopathy, dizziness Uncommn Nivoumab in combinafion it chematherapy: GulinBaré syndrome Nivalumab n combinafion with ipimumab ond
chemotherapy: polyneuropaty, utoimmune neuiopathy (ncing focil and uEdutens nerve poes), encephalis Eye disorders Common Nivolumab i combinaion with chemotherapy:dry eye, blured vision Nivolumab incombinafionwifh \'p\'l?mumub ond (hemotﬁemp iy eye Uncommon Nivolumab incombinaton withchemtherapy: uvets Nvourab in combinafin with ipiimumb and chematherapy:
blured vison, epislrs [ﬂl[ﬁl]( disorders Common Nivolumab in combinafion with chematherapy: fachycardio Uncommon Nivolumab in combinafion with chemotherapy: myothzﬂs Nivoumab n combination with pimumab and chemotherapy: fochycordia, um'urfibr'\Hmian, bradycardio Vascular disorders Common Nivolumab in combinaion with chemotherapy: hrombasis, hypertension Uncommon
Nivolumab i combinaion with pmurna and chemotherapy:hypertension Resirtory, thoraci and mes'\uxrina\ disoders Very common Nivolumab n combinafion wifh &emorhempy: cough Common Nivolumab in combinafion with chemoherapy: pneumonts, yspnoea Nivolumab in combinetion vith fimumeb and chematherapy: pneumaniti,dyspnoes, cou K Uncommon Nivolumab i combinaion
it pfimumob ond chematherapy: plewral effusion Gstrotestinldisordes Very common Nivolumab in combinafion with chemotherapy: diorhoge, stomaft, vomting, nauses, ubdaminu? i, consipafion Nivolumab i combinaion with pfmumab and hemothery: nouse, darhoga, vomiting Common Nivolumabin combinaion with chemotherapy: ol r?ry mouth Nivolumab in combinafion with
inlimumab and chemotherapy: confipafion, tomafts, obdominal pain, clf,dry mouth, pancreatits Uncommon Nivolumab in combinaion with chemotherapy: pancreatis Hepatobilary J]ismden Common Nivolumob in combinafion with ‘\E\imumuh and chemotherapy: he[ruﬂﬁs Uncommon N\'vjumub in combination with chemotherapy: hepofi sﬁm and subcutoneasfssue disorders Very common
Nivolumab in combination witp chemotherapy:palmarplontoreythrodysoesthassio syndiome,rosh Nivlumab in combinafion with nimumab and chemotherapy: s, prurtus Common Nivolumab n combinafion with cemotheray: prurts, sin hyperpigmentaion, olopeco, oy ki, erythema Nivlumab n combinafion wihpfimumab nd chematherapy:clopci, iy skin, er\ghemu, wicara Uncommon
Nivoumabin combination it pfmuraab and chemotherapy: porcss, Stevens-ohnson syndrome, w’tiliiﬂ Not known Nivolmab in combinafion withpmumab and chemotherapy: ichen slerosus, other chn disorders usculoskeltoland connectv tisue isorders Very common Nivolumab in combination with chemotherapy: musculoskeltel pin Comron Nivolumab n combinafion with chemotherapy:

arholgo, muscular weakness Nivolumab in combinafion wih nfimumab and chemotherapy: musculoskeletol pain, rtholgia arhis Uncommon Nivolumab in combinaion with ipfimumab and chematherapy: musculor weakness, muscle spass, polymyolgia theumatico Renol and winary sorders Common Nvolumab in combinafion wih chemotherapy:rena fdue Nivolumab in combinafion with
infimumab and chemothercpy: renlfoue (ncuding ocue Kichey nury) Uncommon Nivoumab in combinaion with themoﬁwempy: nephis, cysits nonnfecive: Nvaumab in combination withpimumab ung chemotheropy:nepti,ystis noninective’ General disrders and odminitotion st conditons Very common Nivolumab n combination vith chemotheray: fotigue, pyrexia, oedema (\'nduding
periphercl oedema) Nivolumab in combination with nimumab unJ chemotherapy: fofigue Comman Nvolumab in combinafion with piimumab and chemotherapy: pytexio, oedemo (includ'mi peripheral oedema) Uncommon Nivolumab in combinfion with fpmumab and chemotherapy: chils, chest pain Ivetiations Very common Nivolumab in combination with cﬁemorhempy: anoemi,
hrombocytopasic, leucopoenia,lymphopaeic, neutopoenia, ncreased fronsaminases, inceased totol bifibin, increased reainine, hypematremic, hyponatroemic' hyperkalaemia, hypokoloemic’, hypocolcaemic, hypoglycoemic, hypergycoemi, inceased lpase, nceased okline phosphtase, nceosed amylose Nivoumab in combinfion ith ipimumab ond chemotherapy: ongemia®,
Thrombocytopasic, lucopoenc’, lymphopasic, neuropaeni’, increased okaline phophatoses, inceased Hransominases' inreased rafnng’, ncreased umyruse‘, inceased ipase, hypokalaemic, hypomagnescemia, hyponatroemi Common N‘worumuh in combinaton wih hemotheray: hypercalaemiat ivolumab in combinafion with pmumab and chemotheray: inceased foolilrbin, nceosed
thyraid stmulfing hormone Uncommon Nivolumab n combinafion with nfimumab and chematherapy: increased gommesgltomylranferase. * Rash s  composisfem which ncudes maculopapulorrsh,rsh erytemotou, ash ruic, rosh maclo, osh morilfom, rsh populr, osh generlise, demais, demaftis acnifom, denmaf ollrgic, demnais atopic, demafts bulous, drug eruption,
and exfoifve fash, nodular rsh, Tash vesiclor.* Musculokeletal pain s a composite fem which in(rudes back pain, bone pin, musculoskeleolchest pain, myolgia, neck pain, pin n exvemity, spinal pain, and musculoskeltoldscomfort.  Frequences of lobortory fems leﬁed the proporio of pafients who experenced a worsening from boseline i lbarotory measurements.* Anemia s o composte
fenm which ndudes fon defcency anaemio, ond hoemogloin dececsed. ¢ Reported in cinical sudies and n he posl—mmﬂeﬂng seffing Nivolumab in combination with cobozanfin (see secton 4.2) Summary of the safety  profile When ivolumob is odminstred in combinafion with cobozontn efe o the SmPC for cobozonfin prorto iifafion of ieament. For addifinal
information on he sufey poffe of abozantinlb monotherapy, please efe to the cobozantin SmPC_ RCC Inthe dotost o nivolumab 240 mg every 2 weeks n combinaion with cabozaninh 40 mg once dui\l nRCC (n=320), with a minimum followeup of 16,0 months, the most requent odvese reacions (> 10%) were diarhoea (64.7%), fotgue (51.3%), polmarplantr rythrodysaesthesia
syndrome (40.0%), stomaiis (38.8%), musculoskeletol pain (37.5%), hypertension (37.2%), rash (36.3%), hypothyridism (35.65%) decrased appefite (30.3%), nausea (28.8%), obdominalpain (25.0%),dysguesio (23.8%), uper espiraorytact nfection (20,6%), cough (20.6%), pruus (20.6%), rtralgi (19.4%), vomifmdq (18.4%), dysphonia (17.8%), headache (16.3%), dyspepsio
(15.9%) dizziness (14.1%), consipaton (14.1%), yreia (14.1%),oedema (13.4%), muscle spesm (12.2%), dyspnoea (11.6%), proteinuri (10.9%) and hypertyraidsm (10.0%). The majorty of advese reacions were mid to modeate (Gode 1 o 2). Tabulated summary of adverse reactions Advrs eacions eported nthe dofose orpotets eated with
nivalab 240 mg in combinaion with cobozanfin 40 mg (n-= 320) e presented n Tole . Thes reacion are prasened by sysem organ clus and by frequency. Frequencis re defned as: very common (> 1,/10); common (> 1/100 to< 1/10); uncommon (> 1 ( 1,00010.<1/100), not known {cannot be estmated from ovaiabe post morkefng dao). Within each frequency grouping,
advers eactons are presented n he ocerof decreasing seriousnes. Table 9: Adverse reactions with nivolumab in combination with cabozantinib Ifecions and nestofion Very common upperrespiatry factnfcton Common pneumonia Blood and ymphafic sstem disoders Commn easinophil; [mmune ystem disoders Common hypesensivity (nluing anaphylacic reacion)
Uncommon infuson eloted ypersensitiy reacion; En§o(rine disorders Very common hypothyraidism, yperthyroidism Common ol nsufficency Uncomman hypaphysis, thytodis Metabalism and nutifon disorders Ve common decreased uﬂleme Common dehycrafion; Nervous sstem disorders Very common dysgeusi, iziness, headache Common perpherdl newrpathy Uncommon encephals
autoimmune, GullaiBaré syndrome, myasthenic syndiome; Eorand lbyzinth disordets Common finntus; Eye cisoders Common dry ey, blured vision Uncommon veii; Cric disordes Common ot Eillon, tachycordia Uncommon myocorais; Vosculor disordersVery common h(pertensmn Common thromboss; Respiratory, thoracic and mediastinal isoders Very common dysphoni, dyspnoea,
cough Common preumoni, pumoncry embolism, pleuial effson,epistos Gstrointestinldisordes Very common diohoe, vomifing,nousea, constipaio, tomafs, obdomine pin, dyspeps Common cls, qstts, ool pin,dry mouth, haemorhoids Uncommon panceats, smll ntesfine Lperfomﬁunﬂ, lossoyni; Hepotoblrydisorders Common hepof, Skin and subeutoneous isue isoders
Vey common palmarplontorerthrodysoesthesio syndiome, o, prurtus Common alopci, ry sin, erythema, i colour change Uncommon psorisis,uricria Nof known ichen sclerosus, ofher ichen disoder; Muscloskeletal ond connective fssue cisorders Very common musculokeletl o, orthvalio, musce spasm Commn ot Uncommon myopathy, osteanecoss of the jow, fislg; Renal
and uiary disoders Very common piotenuio Comman rene e, octe idney njury Uncommon nephris Ror cysfs nonifecive' Generl cisrdes ond odmiistofion i condiins Very common ffigue, pytexo, oedemo Commonpoi, chest poi; Investigations: Very common anaemi, hrombocytopaenia eucopoenia, lymphopasria, neutropaeni, ncreased okalne phosphtase, nceased AL,
inceased AST,imceosed fotollirubin, inreased creaning, inreased amylase, increuse! lpas, hypokaloemi, hypomagnescemio, yponatraemi, hypocalcoemi, hypercalcoemio, hypoglcoemio, hypophos&umemm, yperglycaemio, byperkalemio, bypermognesaemia, bypemataemio, weightdecreased Common bood (holeslem?\'nuensed, ypertigycerdaemia Advers reacionfequences presented
in Toble 9 may not be fully afrbutable to ivolumab lone but may contin contibufions Ji)om fhe undellring diseaseorfiom medicinal product used in combinafion. Thomboss s o compasie fem which incldes ponque‘m fhrombasi, ﬁulmonmy Ve Ihmmguxis, Eu\monmy thrombasi, orc hrombosis, artriclfrombasis, de(?f ein hrombosis, peK/ic vein romboss, vena cova T?vomhusis, venous
thromboss, b venous trombosis,Fatl coses hve been reron‘ed.‘kush is 0 composite ferm which ncludes dermafis, dermatis acneform, dermafts allergic demafis atopic, dermaris bullou, exfoiativ rsh, rosh erythematous, rash folliulr,rash maculor,rosh maculopapulr ash pafu\ur, fosh morbilform, rash ruic, and drg erupton. ¢ Musculoskeletl pain s o composit fem which ndudes
back pain, bone pain, musculoskeletal cest pain, musculoskeltal discomfort, myolgi, neck pain, pain in extemit,spinolpan.*Frequencie oflboratry fems reffect the meom(m aof potients who experenced o worsening fiom boseline i oborotory measuements (with he excepton o weight decreased, blood cholsterlincresed, and hyperigyceidosmio). See “Descripton of seleced adverse
teachons;loboratory obnormales” below ' Reparted inciicl stdies and n the pstmarkefing sfing. Descioton of selcted dverse reacions Nivolumut orivolumab n combinaton ith oher therapeuticagens is associaed with immuneqeloted odverse teacions. Wit appropriote medicl therapy, immune-eloted odversereacions esoled in most cases. Pemanent discontnuation of fieatment wos
Tequied i o reate proporfion of pafiens eceivingnivolumab i combinaion withipfimumabor cbozanfin fhan n those receing ivolumab monotferapy. Tobles 10 and 11 present the percenfage ﬁmmmunefe\med advese eactions who were permanenty disconfinued fim reament by dosing egimen. Addionally, for pfients who experenced an even, Tobles 10 and 11 present fhe pecenfage
of pafients who regured highdos cortostrids (ot et 40 m dalypredrisone equialents) by dosing regimen. The management quideinesfor these acver eactions re decred i section 4.4, Tuble 10: Immune-reluted adverse reactions leading to permanent discontinuation or requiring hig 1 ose corticosteroids by dosing regimen (i

or nivolumab in combination with ipilimumob lmmune-rerated adverse reaction leaﬂing o permanent discontinuation Paeumonis Nivolumab 3 mgy/Kg or 240 mg manctherapy s : 1.4 Nvolumab T mg/kg in cominaton wihipimumab 3 mg/Kg in melnoma % 2.0 ol 3 my/kg n combinfion vith pfimumab 1 mg/kq in RCC and dlAR or ST H CRC : 2.
Nivolumab 3 mgy/kg in combination with ipimura 1 mg/kg in MPH%: 2.3 Cotis Nivolumab 3 may/kg o 240 mg monatherapy % : 1.0 Nvolumab 1 m%/kg in combinafon i ip'\h’mumu% b m?]/kg in melonoma %: 16 Nvolumab 3 mg kg in combinfion with pfimumab 1 mg/kg in RCC and dMAR or WSI K CRC%: 3.6 Niolumab 3 mg/kg in combinaton with pimumob 1 mg/kg in NPA%:3

Hopats Nivolumab 3 m/kg or 240 mg monotherapy % - 0.9 Niolumab 1 mg/g in combinfionwith pfimumab 3 mgy/kg in melanoma %: 9 Niolumab 3 mgy/kg in combinaion with pfimuma lmg{kg in RCC and dMIR or ST CRC %: 4.5 Nivolumab 3 my/kg n combinofion with aimumab 1 mgyKkg in PA%:3.7 Nephitis ond renol dysfncton Nivolumob 3 mgy/kg o 240 mg monatherapy
%:0.2Nivolumab 1 may/kg n combination with ifimumab 3 my/kg in melanoma % 1.1 Niolumab 3 mgy Kk incombinfion with nfimumab 1 mgy/kg n RCC ond bR or MSI H CRC %: 1.4 Nivolumad 3 meg kg in combinafion with nfimumab 1 mgyKkgin WPA%:1.3 Endocsinapaties Nivolumab 3 m/kg or 240 mg monotherapy % : 0.3 N‘wolumuhlmgékg in combinofion wih pimumob 3 mg/
kg in melanoma *: 2.7 Nivolumab 3 mg/kg n combinafion with fimumab 1 mg kg in RCC and dAAR or NSI § CRC %: 2.9 Nivolumab 3 mg/kg in combination withipimumab 1 ma/kg in MPAY: 0.3 Skin Nivolumab 3 mg kg or 240 mg manotherapy % : 0.6 Nivoumab T mgy/kg in combinaion with nfimumab 3 mg/kg in melanoma *: 0.9 Nivolumab 3 mg/kg in combinafion with nimumab
| rn?/kg in RCC ond AR or MSI  CRC %: 1.2 Nivoumab 3 mgy/kg in combination with ipiimumab 1 mg/kg in MPH'%:0.7 Hy'Eersensmv‘M ifusion reaction Nivoumab 3 mgy/kg or 240 mg monotherapy % - 0.1 Nvalumab 1 mg /kg in combinafion with ipimumab 3 mg/kg n melanoma %: O Nvolumab 3 mg/kg in combinafion with ipimumab 1 mg/kg in RCC and dMAR or MSIH CRC %: 0
lsolomab 3 may/kg incombinafion withpfimumab 1 mg/kg in MPAVE:1.7 Immune-related adverse reaction requiring high-dose corficosteroids* eumonts Nivolumab 3 m/kg or 240 mg monotherapy % - 7 Nivoumab 1 my/kq in combinctionwith nimumab 3 kg in melonoma % 63 Nivolumab 3 mg kg n combinaion with aimumab 1 m/kg i RCC and dMAR or I
H CRC%: 58 Nivolumab 3 mgy/kg in combination wih '\pﬁimumoh 1 ma/kg in IPN570 Cols Nvoumab 3 my/kg or 240 mg manotherapy % - 13 Nivolumab 1 mg/Kg incombinaion withipfimumab 3 m/kg in melanomo %: 46 Nivolumab 3 mg/kg in combinafon with pimumab T mgy/kg in RCC and dMAR or M1 H CRCY%: 24 Nivlumab 3 mg/k? in combinafon with igihmumub 1mg/kgin
1PIN%:33 Hepattis Nivolumad 3 mgy/kg or 240 mg monulhemry%: 0 Nivolumab 1 mgy/kg n combinafion with gfimumab 3 m/kg in melonomo % 46 N'wolumahﬁmg/k[?m combinafion vith ip'\hmumuhlm%/kg'm RCC ond dMAMR or MSI H CRC%: 36 Nivolumab 3 mg kg n combinafion with pfimumab 1 mg/kg in MPN%:42 Nephiis and renaldysfncton Nivolumol 3mg/kTg0| Ll mE
monotherapy s - 24 Nivolmab 1 mg/kg n combinafion with plmumab 3 m/kq in melanomo % 17 Nivalumab 3 m/kg n combination with pmumab 1 mg/kg n RCC and AR o MSIH CRC % 26 Nivaluraab 3 my/kg in combination with imumab 1 may/kg in MPAY%:40 Endocrinapaties Nvolumab 3 m/kg or 240 mg monaherapy % : 7 Nivolumab 1 mgy/kg in combination with pfimuma

3 mg/kg in melonoma ' 27 Nivolumab 3 mg/kg in combinafion with ipi\imumug 1 mg/kg i RCC and dIAMR or ST H CRC %: 24 Nivolumcb 3 mgy/kg in combination with pimumab T mg/kg in MPM%:WUSijivolumug 3my/kg or 240 mg monatherapy " - 3 Nivolumab 1 mg/kg in combinaton with ipiimumab 3 mgy/kg in melanoma %: 7 Nivolumeb 3 mgy/kg in combination with pfmumab
1 mg/kgin RCC and dMAR or MSI H CRC %: 8 Nvalumeb 3 my kg in combination with pfimumab 1 mg/kg in MPHY: Hypersenstviy Infusio reacion Nivolumab 3 may/kg or 240 mg mono;iempy %: 18 Nivolumab 1 mg/kq in combination with ipilimumu! 3 my/kg in melanoma %: 6 Nvalumob 3 mgy/kg in combinafion with ipiimumab 1 mgy/kg n RCC and dWAIR or MSIH CRC%: 12 Nivolumab
3 mg/kg in combingion with pmumab 1 mgykg in MPAV:17 ot last 40 my dail predrisone equivlents *requency is bosed on he number ofpotens who experenced he immune-eloted odverse reaction Toble 11: Immune reloted adverse reactions leading to permanent discontinuation or requiring high dose corticosteraids by dosing regimen (nivolumab in
combination with other Iﬁer«peuticagems Immune related adverse reaction leading to permanent discontinuation Paeunoris Nvolumab 240 mg or 360 my in combinaionwith chemotherapy %: 1.9 Nivlumad 360 mg in cmbinaion vith nfimurab | mg/kg ond hematherapy n NSCLC % 2.1 \'volumub240m%\'ncombinuﬂonw'\thcubozuminih 0 m%in RCC%: 25
Cols Nivolumab 240 mg or 360 rnF in combinofion vith nhemorhemrr‘y % 2.8 Nivolumab 360 mg in combination with pimumab 1 mg/kg ond hemothery in NSCLC %: 4.2 Nivolumab 240 may\'n combinfion with cobozantind 40 mg n RCC %:2.5 Hepatts ivolumab 240 mg o 360 mg n combinafon with chemotherapy %: 1.2 Nivolumab 360 mg in combination with pimumad 1 mg/kg and
chemotherapy in NSCLC *%: 3.4 Niolumab 240 mg in combinfion with cobozantind 40 my in RCC % 4.1 Nephitis ond enaldysfuncion Nivolumab 240 m o 360 mg in combinafion with chemotherapy % 1.2 Nivolumab 360 m in combination with nfimumab 1 mg/kg and hemotherapy in NSCLC %: 1.4 Nivolumab 240 mg in combination with cobozontinb 40 mg i RCC %: .6 Endocinopathies
Nivoumab 240 mg or 360 mg in combinafion with chemotherapy % 0.4 Nivolumab 360 mg n combination with fimumab T mg/kg and chemotherapy in NSCLC : 2.0 Nivolumab 240 mg in combinaion with cabozanfinh 40 my in RCC %: 1.3 Skin Nivolumab 240 m or 360 mg in combinafon with chemotherapy *: 1.4 Nivolumab 360 mg in combinafion with pimumab 1 mgy/kg ond chematherapy
inNSCLC%: 1.1 Nivolumab 240 mg in combinaton with cobozanfb 40 my in RCC %: 2.2 Hygersensiﬁvi%[\nﬁ]sion teaction Nivolumab 240 mg or 360 mg in combinafion with chemotherapy %: 3.3 Nivolumab 360 mg in combinafion with ipimumab 1 mg/kg ond (?wemmhempy i NSCLC %: 0.6 Nivolumab 240 mg in combination vith (n%oznnﬁmh 40myinRCC%: 0 Immune related adverse
reaction requiring high dose corticosteroids®* Preumonis Nvolumab 240 mg or 360 mg n combination withchemotherapy %: 65 Nivolumab 360 my in combinfion with nimumab | mgy/Kkg nd (hemmhempp in NSCLC%: 68 Nivolumab 240 mg in combineion with cobozantn 40 mg in RCCY%: 56 Cl Niolumeb 240 mg or 360 mg cum%‘muﬁun vith chematherapy % 8 Nivolumob
360 mg n combinofion with if'\h’mumuh 1 may/kg and chemotherapy in NSCLC %: 20 Nivoumab 240 mg in combination with cobozontb 40 mE in RCC %: § Hepatts Nivolumab 240 mg o 360 m n combinaton with chemotherapy : 8.9 ivolumab 380 mg in combinaion with pmumab 1 m/kg and chemotherapy in NSCLC % 29 Nivolumab 240 mg n combinafon with cobozanfinb 40 mg in
RCC%: 23 Nephitis and renal dysuncton Nivolumob 240 mg or 360 m%in combinafion vith chematherapy %: 15.4 Nivolumab 360 mg in combination with nfmumab 1 mg/kg and chemotheropyin NSCLC %: 24 Nivlumab 240 mgin combinaion wih coozonfnl 40 mg in RCC %: 9 Endocinopahies Nvolumab 240 my or 360 mg in combinfion with chematherapy %: 5.6 Nvalumab 360 mg n
combinaion vih pfimumab 1 mg/kg ond chemotherapy in NSCLC %: 8 Nvalumab 240 g in combinafion with cobozanint 40 mg n RCC 4.2 Skin Nivolumab 240 mg or 360 mg n combinaion with chemotherapy % 6.5 Nivolumab 340 mg n combination withipimumab 1 mgy/kg and chematherapy in NSCLC %: 10 Nivolumab 240 mg in combinafion with mluzunﬂm’b A0mginRCC%: 8
Hyperseniivty /Infusion reacion Niv«jumuh 240mg or 360 mg in combinafon with (hemmﬂem ' 23.4 Nivolumab 360 mg n combinafion with pfimumab 1 m/kg and chematherapy n NSCLC %: 29 Nivolumab 240 mg in combinafion with cobozantind 40 mg in RCC %: 0ot east 40 me daly rednisone eqivclents requency is bused on the number of patiets who expeienced the immune
teloted adverse eaction Immunerelated pneumonitis n pafients teated witﬁ nivolumob monatherapy, he incdence of pneumonis, ncuding el lung disease and g infitration, was3.4% (128,/3771). The majority of coss were Grode T or 2 i severiy eported in 0.8% (31/3777) and 1.8% (67 /3771) of paiens respectivey. Grade 3 ond 4 coses were eported in
0.7% (27/3771) and <0.1% (1/3771) of potientsrespecively. Giode 5 coses wererepored n < 0.1% (2/3771) of paients inthese stude. Median fime to onset was 3.2 manths (1age: 0.2.19.6). Resoltion occured in 88 potiens (66.8%) with o medion fme fo resoluton o 6.6 weeks (1nge: 0.198.7); * denotes o censored observaton. In potients eated with nivolumab | mg/kg n
combinafion with pfimumab 3 mg/kﬂ in melonomo, the ncidence of pneumonis induding ntertil lng disease, was 7.8% (35,/448). Grode 2, Gade 3, ond Giade 4 coses were repored in 4.7% (21,/448), 1.1% (5/448), ond 0.2 (1/448) of potens,respetivey. One of the Grade 3 pneumoniis coses worsened over 11 days with o ftel outcome. Medion fme fo onset was 2.6 months
(range: 0.7-12.6). Resoluion occued n 33 potients (94.3%) with o medion fme f resluon of 6.1 weeks (ange: 0.3-35.1). I pfiens reated with ivoumab 3 mgy/Kg in combinafon withiimumat 1 mg/Kg i RCC and MR or MSI § CRC the ncidence of preumonis incucing ntesifllng disease wos 6.5% (43,/666). Grode 2 and Grade 3 coses e reprtedn 3.3% (22/666) nd
1.1% (7 /668), of pofiens, especively.Necon fme t onset was 2.7 month (nge: 0.25:56.8). Resluionoccured n 39 potients (90.7%) with  medin fime fo esoutonof 6.1 weeks (range: 0.7-110.3-). In pofiens eated withrivolumab 3 my/kg in combiation with mumab 1 mgy/kgin PN, the incidence o pneumonis incuding nferfl ung disease was 6.7% (20/300). Grode 2
and Grode 3 coses were leponetr in 3% (16,/300) and 0.7% (2/300) ofpaient, respectively. Medio fime t ons wos 1.8 months (rong: 0.3 20.8). Resolufio accured n 16 pafiens (80%) with o medio fme o esolufon o .1 weeks (range: 1.1 113.1+). Inpotentseated wih nivo\umuﬂ 240mg or 360 mg in combingfion with chemotherapy i gostic 6E o oesophageal adenocarcinoma,
the incidence of preumonits inuding nerstllung disease was 5.1% (40/782). GmJ]e 1, Grade 3, ond Grade 4 coses werereported n 2.3% (18/761),1.4% (11/782), ond 0.4% (3/782), of potiens, respectvely. Medion ime t onset wes 23.9 weeks (ange: 1.6:96.9). Resluton ocured n 28 paients (70%) vwith o medion fime to esoluon of 10.1 weeks (inge: 0.3+121.3°). In pfients
feated withnivolumab 360 mg every 3 weeks in combinaion wih pimumab 1 mgykg every 6 weeks ond chemotherapy in NSCLC, the incidence of preumarits inducing ntrstllng diease wos 5.3% (19/358). Grode 2, Grode 3, nd Grade 4 coses were leémned in 2.2% (8/358), 1.1% (4/358) ond 0.6% (2/358) of potiens,respectivey. Medion fime t onget was 18.1 weeks (ronge:
0.6:52.4). Resoltion occured in 14 pafients 74%) with o medion fime f resoluion of .3 weeks (ange: 0.7-27.9"). Inpafiens eated with ivolumab 240 mg in combinfion with cobozantin 40 my n RCC he ncdence of pneumonts nduding inferstillng dsecse was 5.6% (18,/320). Grode 2 ond Grade 3 coses were reported n 1.9% (6,/320) ond 1.6% (5/320), of pafiens,respctiey
Medion fime t onset was 26.9 weeks (1angs: 12.3-74.3 weeks). Resoluton occured n 14 pofiens (77.8%) it o medion fime f resolution of 7.5 weeks (ange: 2.1-60.7+ wesks). Immunerelated colitis In pafiens eated with ivolumab monotherapy, the incidence of dihoga, ol or fiequent bowel movements wos 15.0% (566,/3771). The mojry ofcoses were Giade |
or 2 inseverty reported in 9. 7% (364/3771) and 3. 9% (146/3771) ofpatetsrespecely. Gade 3 and 4 coses were reprted i 1. 5% (35/3771) and <0.1% (1/377) of patiens especiey.Necin fme toonset v 1.8 months (range: 0.0 26.6). Resoluion occured n 503 patiens (89.8%) with o medion ime o esouton of 2.3 weeks (range: .1 124.47).In poin'sfeated vith
nivolumab 1 mg kg i combinaton i piimumab 3 mg kg in melanoma, the incdence of diarhoea orclfs wes 46.7% (209 /448). Grode 2, Grode 3, and Grade 4 coses e reorted n 13.6% (61/448), 15.8% (71/448), and 0.4% (2/448) o paien,repectively. Medion fime fo onet wos 1.2 marihs (ange: 0.0-22.6). Resolton ocured in 186 patets (69.4%) wih o median fme
to esoltion of 3.0 weeks (range: 0.1-159.4°). n poients eated ith nivolumab 3 mgy/kg in combinafion with ipimumeb 1 mgy/kg n RCC and WA or MSTH CRC,the incidence of iamhoeo orcofis wes 27.9% (186,/666). Grade 2 and Grade 3 coses werereported in 9.8% (64/668) and 4.7% (31/668) of paient, respectivel. Mecion fme fo onsef wos 1.4 months (onge: 0.0-48.).
Resaluton ocured n 170 pafients (92.4%) with o medion ime f reolfion of 2. wee?c (1onge: 0.1-117.07). In patens Treuteg it ivolumeb 3 mgKg incombinaion with pfimumab 1 may/kg in MPA, the incidence ofdorhoea orcols was 22.0% (66,/300). Grode 2 ond Grade 3 coses wererepored n 7.3% (22,/300) and 5.3% (16,/300) of Jjuﬁem; tespecivel. edion fime o onset ws
3.9 monts {range: 0.0 21.7). Resolution occured n 62 pofiens (93.9%) with  medion fime fo reoltion of 3.1 weeks (rang: 0.1 100.0+). In potiens reated with ivolumab 240 mg or 360 mg n combinafon with chemotherapy i g, GEJ or oesophageal adenocorcinomo, the incdence of dathoeo or ol was 33.5% (262,/782). rade 2, Grade 3, nd Grade 4 coss weve reportedin 10.2%
(80/782),4.9% (36/780), nd 0.6% (5{782) ofpoients, respectively. Median ime fo onset was 4.3 weeks (mn%e: 0.1:93.6). Resoltion occured in 228 paients (67 4%) wth o medion fime o resoluton of 1.6 wesks (ange: 0.1-117.67). I paientstieated withrivolumab 380 mg every 3 weeks n combination with pfimumab 1 may/kg every 6 wesks and chemotherapy n NSCLC, the incidence
of dorhoed o colfs s 22.3% (80/356). Grode 2, rode 3, rade 4, nd Grade 5 coss were vepartedin 7% (25/358), 5% (18/358), 0.3% (1/358), nd 0.3% (1/358) f paint,respectivly. Medion fime toonsetws 5.1 weeks (range: 0.1-53.). Reslufon occured in 70 pafiens (87.5%) with o median fime fo reslutonof 1.4 weeks (ange: 0.176.9). In pien'sreated it
nivalrab 240 mg in combinaion wih cabozonfin 40 mg in RCC, the incdence ofdihoga, clf, requent bowe! movemens orentets wos 59.1% (189,/320). Giade 2 and Grade 3 coses were reported in 25.8% (82/320) and 6.3% (20/320) of patients, respecively. Gode 4 were repored n 0.6% (2/320). Medion fme to onsetwos 12.9 weeks (range: 0.3:110.9 weeks). Resoluton
accured in 143 Jmﬂems (76.1%) vith 0 medion fime fo resolufon of 12.9 weeks (ronge: 0.1139.7* weeks). Immune-related hepatitis In pafients feated with nvolumab monatherapy, te incidence of fverfuncion test cbnomafies wes?.3% (277/3771). The majory o cses were Grade 1 or 2 sevey repored in 4.0% (150/3771) and 1.6% (62/3771) of patents
resFedively. Grace 3 ond 4 coses werereported n 1.5% (53 { 3771 ond 0.3% (10/3771) ofpatents, espectively. Medion ime to onset wes 2.3 manfs (range: 0.0 27.6). Resolufon ccured in 214 pafiens (78.4%) with o median fime foresluton of 6.1 weeks (rnge: 0.1-126.4) n pafients teaed withrivolumab 1 mF/ kg in combinaion withpfmumab 3 mg/kg n melonomo, e incidence
o ver funcion testcbnomalies was 29.5% (132,/448). Grode 2, Grade 3, and Grade 4 coses were reported n 6.7% (30/448), 15.4% (69/448), and 1.8% (8,/448) ofpatents, respectively. Medion fime to onset wes 1.5 monts (rane: 0.0-30.1). Resoluion occured in 124 patiens (93.9%) with  medio fime foresouon of 5.1 weeks (ange: 0.1-106.9). n pofiens reated with ivolumab
3 m/kg in combinafion with nfimumab 1 m/kq n RCC and MR or ST H CRC the ncidence of e funchio st abnomalies ws 19.8% (132,/666). Grade 2, rode 3, and Grade 4 coses were reported i 4.8% (32,/866), 7 4% (49,/868), and 1.5% (10/866) of patiens, respecively.Medion fme fo onset wes 2.1 morths (mngez 0.3:36.8). Resouion ccured n 1172 pafients (84.8%)
it medio fme fo resolufonof 6.3 weeks (1ange: 0.1+175.9°). I paientsteated with ivoumab 3 m/kg n combinofion with nfimumab 1 mgy/kg in MPH, te incidence ofver unchio fest ot was 12.0% (38/300). Grode 2, Grode 3, and Grode 4 coses were reported n 1.7% (5/300), 4.3% (13/300), ond 1.0% (3,/300) of potens,respectivly. Medion fme fo onset was 1.8
months (ronge: 0.5 20.3). Resoluon occured i 31 potiens (86.1%) wih o medio fmeforesoluion of 4.1 wesks (range: 1.078.3:). I patents eated with ivolumab 240 mg o 360 m in combinaion chematherapy in ustic, GE)orcesophageoladenocarcinoma, the ncdence f Fver funcon fest obnormaiies wos 26% (203,/782). Grade 2 and Grade 3 cases werereported n9.0%(70,78)
and 3.7% (29,/781) o potients, respectvly. Medion fime to onset was 7.9 weeks (range: 0.1-61.3). Reslufon occured n 156 potents (787%) with a median fime t resoluin of 10.T weeks (ange: 0.4-150.6°). In potiens feated with nivolumab 360 me every 3 weeks in combination vith pmumab 1 mg/kg every 6 weeks ond chematherapy in NSCLC, the ncidence of ver function fest
dbnomales was 13.4% (48,/358). Gade 2, Grade 3, ond Grade 4 coses wererepored n 3.1% (11/358), 34% (12/358), and 1.1% (4/358) of patiens,respectvely, Medion time fo onst was 10,8 weeks (range: 1.1-68.3). Rescluton occured n 37 potiens (80.4%) with  medion fime foresouon of 5 weeks (1ange: 0.3+45.0°). I potients eated with ivolumab 240 mg n combinafion
vithcabozonfin 40 mg in RCC he ncdence of fverfuncion festabnomalies was 41.6% (133/320). Grode 2, Grode 3, and Grode 4 coses were reﬁmred in 14.1% (47/320),10.3% (33/320), ond 0.6% (2 /320) ofpofients, mspecﬂve\x edion fime 1o onsetwas 8.3 weeks (mnge: 0.1-107.9 weeks). Resolution occured in 107 patients (75.9%) with a medion fime t resolufon of 9.6 weeks
(1onge: .189.3-wesks). Immune-related nephritis and renal dysfunction pafients feated wif nivolumab monofnerapy, the incdence o nephis or enaldysfuncion was 2.3% (87 /3771). The majorty of coses were rads 1 or 2 nsevery repored n 1.3% (49/3771) and 0.6% (24/3771) o paints resFetﬁvely. Grade 3 ond 4 coses were reported i 0.3%
(13[\/3771) and <0.1% (1/3771) ofpatents, respectively. Medion fime t anset was 2.6 months (range: 0.0118.2). Resolton ocure in 5 pafiens (86.8%) with a medion fme o esolutionof 9.6 weeks (range: 0.3 79.1). n pfiens eated with ivolumab 1 mg/kg in combinaton with imumab 3 mgykg in melanoma, the incdence of nephitis o renal dysfuncion s 5.1% (23/448).
Grade 2, Grode 3, and Grade 4 coss were repored i 1.8% (7/448), 0.9% (4/448), and .7% (3,/448) of patents, respectvely. Medion fime o onet wes 2.6 manths range: 0.5:21.8). Reslutionoccured n 21 paints (91.3%) with  median ime o resolufion of 2.1 weeks (rnge: .1-125.1). I paients eated with ivolumab 3 mg/kg in combinationwith fimumabd 1 mg/kg in RCC and




QMR or ST H CRC, the ncidence of nephitis or renaldysuncion was 8.6% (57 /686). Grade 2, rade 3, ond Giade 4 coss were reprted n 3.8% (25/866), 0.6% (4/666), nd 0.8% (5/866) ofpaints, respecively. Medion fme t onse wos 2.1 months (rnge: 0.0-34.8). Resolton ccured n 45 pfiens (78.9%) with  medionfme f resoluion of 10.0 weeks (onge: 0.1+106.0°). In
pufens eated withrivolumad 3 my/kg incombination withpfimumab 1 mg /g in MPH, the incidenc of enal dysfuncion was 5.0% (15,/30). Grade 2 and Grade 3 coss e reported n .0% (8/300) and 1.8% (4/300) of pufients especiely. Medion fime o onet wes 3.6 months (range: 0.5 14.4). Resouionoccured n 12 pfients (80.0%) with o median fm foresolfon of 6.1 ks
(range: 0.9 126.4+). n petients tremeg vih nivolumab 240 mg or 360 mg in combinaion with chemotherapy in gostic, GE) or oesophageal adenocarcnoma, the incdence of nephtis o rencl dgsfun(ﬁon wos 3.3% (26(782). iode 7, Grmﬁz 3, ond Grode 4 coses werereported n 1% (8,/781), 0.6% (5/782), ond 0.1% (1/782) of patients,respectively. Medion fime fo onset was 12.4 weeks
(ronge: 1.7-59.4). Rsalution ccured n 19 paints (73.1%) with  medio fme foresolufon of 3.1 weeks (ange: 0.1-42.4°). In pfientseaed with nivolumab 360 m every 3 weeks in combination with pimumab | mg/kg every 6 weeks and chemotherupvr in NSCLC, he inidence of nephiis o enaldysfunction was 7% (25,/358). Grade 2, Grade 3, and Grade 4 coses were reported in 2.2%
(8/358), 1.7% (6/358), and 0.8 (2/358) of potiens,respctiey. Medio fime o onset wes 10.6 weeks (mndqe: 0.1:51.3). Resoluion ccured n 14 potients (56%) with o medion ime fo resoluon of 6.3 weeks (rang: 0.1+-82.9"). In pofiens reated wi rivolumab 240 m in combination with cabozanfin 40 mg in RCC, the nidence of nephri, immune medioted nephi, enol flure,
acute kidney inry, blood eatinine ncecsed or blood wea incrased was 10.0% (32/320). Grde 2 and Grode 3 coses were reparted in 3.4% (11/320), nd 1.3% (4/320) of paint, respeciey. Medion fime fo onet ws 14.2 weeks (ronge: 2.1-87.1 weeks). Resoluion occured in 18 pafients (58.1%) with o medion fne fo resaufon of 10.1 weeks (1ange: 0.690.9- weeks).
Immune-elated endocrinopathies Inpafients eated ih nivolumab monotherapy, e incidence ofthyroid isodes, induding hypothyridism o hypethm‘\d‘\sm, wios 12.0%(451/3771). The majorty ofcoses were Grode 1 or 2 n seveity reportedin 5.8% (217 /3771) and 6.0% (227( 371 ofpatents, espectively. Giade 3 thyroiddsorders were repored in 0.2% (7/3771)
o potients. Hypophysis (3 Grade 1, S6rode 2, 7 Grode 3, and 1 Grade 4), ypopitutorism (5 Grode 2 and 1 Grade 3), adrencl nsuficieny (incucing secondary adhenocorticl insufficency and advenacoticl nsuficency cute) (1 Grade 1, 15 Grade 2, and 8 Grade 3), iobetes melifus (including ype 1 iabetes melits) (1 Grode], 4 Gade 2 and 2 rade 3), ond ciobsic ketoacidois (2 Grade 3)
ere re[imnedY Medion fime o onse o hese endocrnapates was 2.7 months (range: 0.3 29.1). Resolution occued n 239 paients (48.7%). Time t rsoluion rnged from 0.4 to 150.0° weeks. I paiets teated with ivoumab 1 ma)/kg in combinafion ith nfimumab 3 mgy/kg in melanoma, e incdence of hyrid diorders was 25.2% (113/448). rode 2 and Grode 3 thyrid cisorders were
re(fome in 14.5% (65/448) ond 1.3% (6/448) of patints, respecively.Grode 2 ond Grode 3 hypophysis (incuding \Jmphoomc fypophysifs)occured in 5.8% (26,/448) ond 2.0% (9/448) ofpatients, especively. Giade 2 and Gode 3 hypoptitorism occured in 0.4% (2/448) ond 0.7% (3,/448) of potens, respectively. ode 2, Grade 3, ond Grade 4 adhenclnsufficiency (incuding secondory
adrenocorclnsuficiency)occured i 1.8% (7/448), 1.3% (6/448) and 0.2% (1 /448) of potens, espectively. Giade 1, Grade 2, Grade 3, and Grode 4 ciabees melffus ond Grode 4 dioefic kefoocidosis were each reportedn 0.2% (1 €448) of pafients Medion fime o onse ofthese endocinopathies wos 1.9 months (range: 0.0-28.1). Resoluton occured i 64 pafients (45.4°%). Tme foresoluion
ranged from 0.4 fo 155.4+ weeks. Inpatents ot with rivolumab 3 m/kg n combinaion with pmumab 1 mg/kg in RCC and dMAR or MSI K CRC the ncidence oftyraid isordes was 26.9% (179 /666). Grade 2 and Grode 3 hyrid disorders e reprted in 15.8% (102/666) and 1.7% (11/868) of patets especivey. Hyponhysis occured n 3.9% (26,/866) of pofents. Grade 2,
Grade 3, nd Grade 4 coses werereported i 0.8% (5/686), 2.3% (15/666), and 0.3% (2/866) of pafens, especvey. Grce 2 hypopittaism occured in .5% (3,/666) ofpatiets. Grade 2, rode 3, and Grade 4 crene nuffiency (icucing secondory adhenocorical insufficncy) occured in 35% (23,/666), 2.0% (13,/666) and 0.3% (2/686) o paients,resectvely. Dishetes mellus
induding Type 1 cobetes melfus (2 Grade 2, 1 rode 3, nd 2 Grode ), and ciabfi kefoacidoss (1 Grade 4) were reporied. Medio fme fo onsetof these endocrnapoties ws 2.1 months (range: 0.0:27.2). Resouton ccured in 89 pafens (41.4%). Time o resoluton ranged from 0.4 fo 257.1+ weeks. npafents ieated withnivolumab 3 mg /g n combination i ipfimumab 1 mgy/kg in
1P, the incidence ofthyraid disorders wos 14% (43,/300). Gade 2 ond rode 3 thyroid disordes were reportedin 9.3% (28,/300) ond 1.3% (4,/300) of patient, respecively. Hypophysis occured in 2% (6/300) of patiens. rade 2 coses e reported n 1.3% (4/300) of pofiens. rade 2 ond Grade 3 h)qmp‘\luhurixm accured in 1.0% (3/300) and 1.0% (3/300) of 'ﬁuﬂem, Tespectiely.
Grode 2 and rade 3 odienel nsufficiency occured in 1.7% (5/300) and 0.3% (1/300) of afients, respemvelj. Median ime fo onse o these endocrinapothes was 2.8 months (1ange: 0.5 20.8). Resaluton occured in 17 patent (32.7%). Time foresoluion ronged fiom 0.3 to 1441+ weeks. In pofientsteated with rivolumab 240 mdg 0360 mi in combinafion wih chemotherapy i gostc, GEJ
or gesophageoladenocarinom, the incidence of tyrad disorders wos 12.3% (%/782). Giode 2 thyroid disorder was reported n 6% (47 /782) patients. Grode 3 hypophysis ocuried n 0.1% (1/782) of pofens. Gade 2 and Grade 3 hypopititarism occured in 0.3% (2/782) and 0.3% (2/782) o patients, espectively. Gade 2 and Grade 3 adienl nufficincy occured i 0.4% (3/782) ond
0.1% (1,/782) of potiens,respectvely. Grode 2 ond rade 3 dibetes melftus ncuding Type 1 ciabetes mellus were repored n 0.3% (2,/782) of patiens. Medion fime to onsetof these endocinopates wos 15.0 wesks (1onge: 2.0+124.3). Resoltion occured n 46 pofiens (43%). Time o resolution anged from 0.4 to 139.1 wesks. I patiets heated with ivalumab 360 mg every 3 weeks n
combinafion it pimumab 1 mgy/kg every 6 weeks ond chemotherapy n NSCLC, the in(itrente aof thyoiddisoders was 4% (86,/358). Grade 2 and Grade 3 hyrid dsoders were reported n 12.3% (44/358) and 0.3% (1/358) of patens, especivey. Hyponhysis occured n 1.4% (5,/358) ofpoient. Grade 2 nd Grade 3 coses were repored n 0.6% (2/358) and 0.8% (3/358) o afients,
tespecivel. Giade 2 hypopitutarism occured n 0.8% (1,/358) of pfients. Grade 2 and Grade 3 ochenl nsufficncy occured in 1.7% (6/358) and 1.4% (5/358) of paint, respectively. iabetes mellus inclucding Ty 1 ciabetes mellus was not reported. Medion fme fo anse of these endocinopathies wos 12.1 weeks (range: 1.9-58.3). Resoltion occured in 30 pfients (35.3%). Time fo
tesolufion ranged fiom 1.4 10 72.4* weeks. In paients reted wih nivolumob 240 mg in combinafion with cobozanfind 40 mg in RCC,the ncdence of thyroid cisorders wos 43.1% (1 38{ 310). Grode 2 ond Grode 3 thytoid disorders were reported n 23.1% (74/320) and 0.9% (3,/320) f potiets, espectively. Hypophysis occured n 0.6% (2/320) of potens, ol Grade 2. Adiencl nsuficiency
(including secondary odrenocorcal nsufficncy) occured in 4.7% (15,/320) f potients. Grode 2 and Giode 3 adiene nsufficiency coses were reported in 2.2% (7/320) and 1.9% (6/320) ofpatens, respectivly. Medion fime o onset of thess endocinopaties was 12.3 wesks (1ange: 2.0-89.7 weeks). Resolton occured in 50 paints (35.2%). T fo resouton anged from 0.9 to 132.0°
weeks. Immune-related skin adverse reactions I pofiets eated it nvolumab monotherapy, the incdence of rosh was 28.4% (1072/3771). T majrty ofcoss wee Giade 1 in severy repored n 21.7% (818/3771) of pants. Grode 2 ond Grods 3 coses werereported 5.4% (204 /3771) ond 1.3% (50/3777) of pafients respectvly. Nedan fme fo onet wos
1.4 manths (range: 0.0 27.9). Resoltion occured in 677 pafients (63.7%) with o median fime f resoluio of 18.4 weeks (0.1 163.17). I potiets feoted with rivolumab 1 mg/kg n combination with pfimumab 3 mq{kg in melonom, the nidence ofrash was 65.0% (291 /448). rade 2 and Grade 3 coses were reported in 20.3% (91/448) and 7.6% (34/448) of pofens,resectivly.
Media e to anset was 0.5 mont (rnge: 0.0-194). Resolton ocured in 191 paients (65.9%) with  median fimeforeslution of 11.4 weeks (rage: 0.1-150.1°). Inpatietseated with nivolumab 3 mgkg in combinetionwith fimumab 1 mg/kg in RCCand dMMR or M1 H CRC the incidence o rash wes 47.7% (318,/666). Grade 2 and Grade 3 cses werereported in 13.7% (91/666)
and 3.9% (26/666) of patents, respecﬁve%y. Median e fo onst was 1.0 months range: 0.0-33.8). Resoluton ocured n 228 pafien's 71.9%) with o medion fime fo fesoﬁution of 2.1 weeks (range: 0.1-268.7). Inpotients eated wih ivoumab 3 mgy/kg in combinetion with pimuma 1 my/kg in MPH, the incidence of esh wos 36.0% (1 [)8( 300). Grade 2 ond Grode 3 coses were reporied
in10.3% (31/300) un(f 3.0% (9,/300) of potients,respectively, Nedion fme fo onst was 1.6 months (range: 00 22.3). Resoluon occumed n 71 pofiens (86.4%) with o medion fime o resoluton o 12.1 weeks (ange: 0.4 148.4°). In afients eated withrivolumab 240 mg o 360 mg in combination with chemotherapy i gestic, 6E oroesophageol adenocarcnoma, he ncdence of rosh wos
17.4% (214/781). Grode 2 ond rode 3 coses were reported n 7% (55,/781), and 3.3% (26,/781) of pafents, reﬂlecﬁvely. Medionfime o onset ws 9.6 wesks (rang: 0.1:97.4). Resoluion occured in 124 pofients (57.%%) with o medion fime fo resluion of 23.4 weeks (ronge: 0.1-153.6¢). In patiets teated with nivolumab 360 m every 3 weeks n combinafion with ifimumab 1 mg/kg
ey 6 wesks and chemotherapy in NSCLC he ncdence of rash was 37.7% (135,/358). Grade 2, rode 3, nd Grade 4 coses e reported n 11.5% (41/358), 4.2% (14/358), ond 0.3% (1/358) of potens,respectvly. Nedio fm fo onet was 3.3 wesks (jnge: 0.1-83.1). Resolution occured i 96 pafients 71.6%) it o medion ime fo resoluion of 9.4 weeks (ange: 0.1+84.1°). In
pafiens eated with nivolumeb 240 mg in combinaion with cabozanfind 40 mg n RCC, the ncidence of rsh was 62.8% (201/320). Grode 2 and Grode 3 cases werereported in 23.1% (74,/320) and 10.% (34 /320) ofpatiets, respectvely. Medion fime o onset was 6.14 weeks (ange: 0.1-104.4 weeks). Resoluon occured in 137 potents (68.2%) with  medion e fo resolton of 18.1
ks (range: 0.1-130.6° weeks). Rore cass o SIS and TEN some oftem wit futloutcome hove been obsrved (see sections 4.2 nd 4.4). Infusion reactions In pafens eoted with ivolumab manotherapy, he incidence of hyprsensivty /fusion reacions wes 3.8% (144/3771),incuding 7 Grode 3 and 3 rade 4 cose. I points reated wih ivolumeb 1 mg/kg n combinafion
wih plimumab 3 mg/kg in melanom, the incdence of hypersensiviy infusio reactions ws 3.8% (17 /448); ol were rade 1 or 2 i sverty. G 2 cass were reported n 2.2% (10,/448) of pafiens. In pafiens eated withnivolumob 3 mey/kg in combinaion with imuma 1 gk in RCC and AR or MSI § CRC he incidnce of hypesensiviy/fuson reacions was 3.8% (25,/666);
ol were Grode 1 or 2 i sverty. rode 2 coses were repoied n 2.4% (16,/866) of patiets. Median fime o onsetws 0.7 months (ronge: 0.022.). Resoluon occured in 23 pafients (92.0%) with o mecio fime foresoluton o 0.1 weeks (ronge: 0.1 79.1°). n pofiens reated with n‘woﬂjmuhSmg/kg in combinaton wih nfimumab 1 mgy/kg in MPH, the incidence of ypesensiiy /infusion
reacion vios 12% (36/300); Grode 2 ond Giode 3 coses were repored n 5.0% (19,/300) and 1.3% (4/300) ofpotiets, especively. n Euﬂems treated wih nvalumob 240 mg or 360 mg in combinaton with chematherapy in %smc, GF) or oesophageal denocorcinomo, te incdence of hypersnsiity/infuson eacions wos 14.2% (111/782). Grode 2, rade 3, nd Grode 4 coses weve reported
in 8.8% (69/780), 1.5% (15/782) and 0.3% (2/7812) of paients, especivel. In pofiens eated wih volumob 360 mg ey 3 weeks n combinafion with i&ilimumuh 1 gk every 6 wesks and chematherapy in NSCLC the incdence of hypersnsiity /nfuson reactions wos 4.7% (17/358). Grode 2, Grode 3, and Giade 4 cses e reported in 2.2% (8/358), 0.3% (1/358), nd 0.8%
(1/358) of patiens,respectivel. n pafiens eated with nvolum 240 mg in combiafion with cobozantind 40 mg in RCC, the incidence of hypersensity/nusion reactions wes 2.5% (8/320). A8 paints were Grode 1 or 2 i sevety. rade 2 cses were repored n 0.3% (1/320) o paens. Complications of allogeneic HSCT in classical Hodgkin
Iymphoma Rapid onset of VHD hos been reprted with nivoluma us before and afer alogeneic HSCT (see scton 4.4). In 62 evoluaed pofiens from fwo cHL sfudes who underwent logeneic HSCT fter disconfinuing ivolumab monotherapy, Grade 3 or 4 ocute GVHD was reparted in 17,/62 patiens (27.4%). Hyperacute GVHD, deied os ocue GVHD occuring within 14 doys afer sem
cellinfusion, wos reported n four pafiens (%), A steraidequring febrle syndiome, wihout an ideified nfectious couse, wos reported in i pofien (12%) within the fis & wesks poskHonsplntation. Stroids were used in fgour poients an fhee pofiens responded o serids. Hepafic vencocdusiv disease occured in o paients, one o whom died of GVHD and rnuﬁ\'—orguﬂ falure, Nigtegn of
62 patients (30.6%) died fom complcations of ollogeneic HOCT aftr mvolumab. The 62 pafients had o medion follwup from subsequent logeneic HSCT of 38.5 months (1nge: (48 months). Elevated liver enzymes when nivolumab is combined with cabozantinib in RCC Ina diial sty of previously unteated patients with RCC eceiving
mivolumab in combinafon with cobozanfib, o higher incdence of Grades 3 and 4 AL nceased (10.1%) and AST increased (8.2%) were obsenved relfivefo mivolumab monotherapy n émﬁems with advanced RCC. I patens it Grade >2 increased ALT or AST (n=85): medion ime fo onset was 10.1 weeks (range: 2.0 to 106.6 weeks), 26% receved corficoteridsfor median duraion of 1.4 weeks
(ronge: 0.9 t075.3 wesks), ond resouton fo Grodes -1 occured i 91% with medion ime f resoluion of 2.3 weeks (nge: 0.4 0 108.1* wesks). Among the 45 pofients wit Grade 2 inceased AT or AST who were techallenged vith it ivolumab (v=10) or abozantin (n=10) odmiistered os  single agent o wih bh (1=25), recurence of Grade >2 increased ALT or AST wos bserved
in 3 pofiens ecehing OPDIVO, 4 pfients receiving cobozantind, and § pofiens eceiving both OPDIVO and cobozantinb. Labioratory abnormalities In paients tieated with nivolumob monotheropy, he proportion ofpaients who experenced a hf fiom boselin t o rade 3 or 4 obortory bnormality wes as follows: 4.1% or anaemio (ol Grade 3), 0.8% for thrombocylopeeni 0.8%
forleucapoeni, 10.3% or lymohapoena, 1.0% forneutopaeni, 1.9% for inreased uIEane hosphatase, 2.6% for increased AST, 2.3% forinceased AL, 1.0% for increase foolbifbin, 0.6% forincresed afinine, 2.7% forhypergycoemia, 1.2% forhypoglycoemia, 3 5% Forincreased amylose, 6.7% for increased fpase, 5.3% forhyponatiaemi, 1.4% forhyperkalemin, 1.5% fr hypokcloemi,
1.3% for byperclcaemi, 0.6% fo hypermagnesaeia, 0.4% for hypomagnesoemia, 0.77%for ypocalcoemia, 0.9% for hypoolbuminaemio, ond <0.1% for hypematremic. In pfients freated with ivolumab 1 mg/kg in combinafion with ipimumab 3 mg /lEg in melanoma, the proporton of paiens who experienced o worsening from boselne fo  Grade 3 or 4Tnbommry abnomalty was os folows:
2.8% foranaemia (all Grade 3), 1.2% For hrombocytopaenio, 0.5% For leucopoeni, 6.7% fo ymphapaenia, 0.7%forneutropaeni, 4.3% for inreased alkaline phosphatase, 12.4% forincreased AST, 15.3% forincreased ALT, 1.2%for inceased ftal blrbin, 2.4% for inceased ratinin, 5,30 for hyperﬂlymem‘m, 8.7% fo increased umg\use, 19 5% forinceased h'%use, 1.2%for hy‘mm\memm, 0.2%
¢0ch forhypematoemia ond hypercalaemin, 0.5% for hyperkaloemi, 0.3% orhypemagnesaemio, 4.8% fr hypokaloemi, and 9.5% orhyponetioemi. In pafients reted withnivolumab 3 may/kg in combination with imumab 1 mg /K i RCC and dMAR or WSI K CRC the proporton of pfients who experenced a warsening fiom beselne t a Gade 3 or 4 loborctry abnormal \'y v os follows:
4.3% foranaemia (ol Grade 3}, 0.8% or trombacytopasio, 0.5% forleucopoenio, 5.8%for ymphapoeni, 1.1% forneutopaenia, 2.8% Forinceased alolne phosphatoe, 6.7% forncreased AST, 7.8% orinceased AL, 1.8% forncreased ffol biubin, 2.3% for increased ratinine, 7.2% for hyperlycaemi, 2.2% fo hypoglycemia, 1.1% forncecsed amylase, 20.2% forincreased fpase, 0.5% for
ypocalaenia, 1.2% for bypecalaemia, 2.2%for hyperkolemi, 0.9% forhypemagnesgemia, 0.3 fo hypomagnesaemio 2.2% for hypokoloemi, and 9.2% forhyponiaemi. In afients reated with ivolumab 3 my/kg n combinafion with nfimumab 1 may/kg in MPH, the proporion ofpatiens who experienced o worsing rom baseling o o rade 3 or 4 aborotory obnormaliy wos s folows:
2 4% foranaemia, 1.0% eachfor thrombocytopaenio and eucopogria, 8 4% orymphopoenia, 1.3% orneutopaenin, 3.1% for ‘m(reuseJ kol phosphatase, 7.1% each for imceased AST ond inreased LT, 1.7%for increas ftal biliubi, 0.3% ﬁu inceased aeotnine, 2.8% for hypergycoemia 5.4% fornceased amylse, 12.8% orinceased pas, 0.7% forhypernataemi, 8.1% fo hyponatremio,
4.1% forhyperkelomio, 2.0% for hypokaloemia, and 0.3% For hypotalcosmi. In pofiens reated with nivolumab 240 mg o 360 mg in combinafion with chemotherapy n gostic, GE)or esophageal adenocorcinomo,the praportion ofpatients who expeienced o worsening from baseline fo o iade 3 or 4 aboraory ngnormuh'w wos s follws: 13.9% fo anaemia, 6.8% for rombocytopaerio, 11.8%
Ieukopaeria, 12.2% for lymphopaenc, 29.3% neutropceni, 4.6% forinceased AST, 34%for increased ALT, 3.0% for increased h‘\h’uﬂJin, 1.0% forinceased ceafnng, 0.5% for hYpemuﬂuem'\u, 6.3% for ypanatoemia, 1.4% for hYperka\uemiu, §.5%for hyﬁokn\uemiu, 0.3% forhypercalcoemi, 1.8% for thom\wem‘ml 4.2% for byperglycaemia, ond 0.7%fo hypoglycoemio. Iy pofens ected with
nivgumab 360 mg every 3 weeks n combinafion with ipimumab 1 mgy/Kg every 6 weeks and chematherapy in NSCLC, the pmfom'un of paiets who experenced o worsenng flom boselin fo o rode 3 or 4 lobootory abnomality wos o follows: 9.2% for anaemia, 4.3% for hrombocytopaenia, 9.8% fo leucopoenia, 5.8% for lymphopaeria, 14.7% for neutopaenia, 1.2% for nceosed alkolne
Fhosphamse, 3.5% fo increased AST, 4.3% for increased ALT, 0% for incresed fofl biiubin, 1.2% for increased ceatining, 7.1% for hyperg\gmemiu, 0% for ypagfcaemia, 6.7% for increased omylase, 11.9% forincreased Apose, 1.4% for hypocalaemia, 1.2 for ypercaloemia, 1.7% For ypekoloemi, 0.3% orbypemagnesaemia, 1.2%:for bypomagnesaemio 3 5% for ypokaloemio, ond 10.7%
o hyﬁonmmemiu, In pafients reated with ivolumab 240 mg n combinafion with cabozantin 40 mg in RCC, he propartion of pafients who experenced a worsening from baseline fo o Grade 3 or 4 aboratory obnommalty was s follows: 3, 5% fo ancemia ol Grade 3), 0.3% for hrombocytopoenia, 0.3% fo \eucoruemu, 7.5% forlymphopaenio, 3.5% fo neutopaenia, 3.2% for increased ok
Fhosp otse, 8.2%for increased AST, 10.1% Forincreased ALT, 1.3%for increase fool biiubin, 1.3% formceased ceainin, 11.9% for increased amylse, 15.6% forinceased pese, 3.5% for hyperFlywemm, 0.8% forhypoglycaemi, 2.2% for hypocalaemia, 0.3% forhyperclcosmi, 5.4% forhyperkloemia, 4. 2% forhypemagnesaemin, 1.9% for bypomagnescemia 3.2% for hypokaloemia, 12.3%
o hyponctoemia, nd 21.2%for hypophosphatoemio. Immunogenicity 0f the 3224 pafients who were freated with nivolumab monotherapy 3 mg,/kg or 240 g every 2 weeks and evaluabe forthe presence of anf productanfbodies, 286 pafens (8.9%) fsted postv for freatment emergent anfi product onfibodies with siveen pofients 0.5%) fesfing osiie forneutralising antbes.
[oﬂt\{m'\m'slmﬁon vithchemotherapy diJ] ot ffctrivolumab immunogenicy.OFthe potens who wereteoted withrivolumab 240 g every 2 weeks or 360 mg every 3 weeis in combinafon with chemotherapy nd evaluablefor the presence of um'\-pmrﬁlcfunﬂhodies, 8.8% ested posive foretment emergent antproduckantbodie ith 0.3% ested posive for neutafsing antbodies. OIg The pofets
wiho were freated with nvalumob in combination with nfimumab and evaluable for the presence of nfinivolumab anfbodis, he inddgence of anfivolumab umﬂmd\'es wies 26.0% with ivolumab 3 m/kg and nfimumab 1 may/kg every 3 weeks, 25.7% vith rivolumab 3 mE/ kg every 2 weeks ond iE'\hmumub | mi{ kg every 6 wesks, ond 37 8% wit ivolumab 1 mg/} kghund inlimumab 3 mdq/kg
ey 3 wesks. The incdence ofneutolsing antbodies oganstrivolumab wos 0.8% with ivolumeb 3 mg/kdq and ipimumab 1 gy every 3 wesks, 0.7% withnivolumab 3 ma/kg every 2 weeks and nlimumab 1 may/kg every 6 weeks, ond 4.6% wih nivolumab 1 m%/ o ipmumab 3 mg kg every 3 wesks. OFpofiens evaluobl for the presence ofantipimumad antboes, the nddence
of antpmumab ontbodies ranged fom 6.3 0 13.7% ond neutrlising anfibodie agoist pfimumabranged fom 0 1o 0.4%. O the pafints who werefeated with ivaumab in combinaion withpfimumab ond hemotheropy nd evoluabe for the presence ofantnvolumad antbodiesor neutrolsing anfbodies againstrivolumob, the incidenceof antivolumab antbodis was 33.8% and the ncdence
o neunulisin%um\'bodies wios 2.6%.Ofthe pofien who were freated with nvolumab n combinaton vith pimumab and chemotherapy ond evaluabe for the presence ofantpmumab antboctes or eutrolsing anflbodie ogainstpfimumab, he ncdence of antiplimumab anfbodies was 7.5% and he neutalsing antbodies wos 1.8%. Afhough the dearanceofrivolumab wos ncreased by 20% when
anfivolumalvantibodies were present,there ws no evidence of los o efficacy oralred mxidth{ profle inthe presence f nivolumab anfibodies based on the phomacokinefc ond exrosumesponse analyss for both monotherapy and combinafon. Paeditic pur;f]u\mion Onlylmited sofey doto of ivourab o5 monofherapy or in combinaion with imumab i chidien below 18 yeors ofage are avoloble
(see secion 5.1). No new sofey signals were observed in cinical stdy CA209908 f 151 paediatic f)miems it highgrade primory cenrl nervou system (CNS) malignancie, relfive fo doto ovalobl n adul fudes ocoss indicaions. Edery No overall diferences n sfety were repoted befween eldry (> 65 years) and younger patients (< 65 years). Dot from SCCHN, adjwvent melonoma, and
adjovant OC or GEIC pafients 75 years of oge o oder ore foo imited o drow concusions o this papulaion (see secion 5.1). Dota from dIAMR or MSI K CRC pofients 75 yeors of g or older ore fimited (see secion 5.1). Dota from L. paients 85 years o age oroldr re foo imited to diaw concusins on this population (s section 5.1). In PN paients, there was o higher re ofseious adverse
teacion and disconfnuaion rfe e fo acvers reacions inpafiens 75 yeors ofage o olde (467% ond 35%, respecively) relotv f ol pfients ho eceived rivolumab n combinafion with imumab (54% ond 28%, respectively). Fr fﬁﬁm Heated with rivolumab n combinofion with cobozanfib,dotafiom RCC pfients 75 years ofage or older ar oo it fo row conlusions on this populaton
(see secion 5.1). Hepoic o rencl mpaiment I the non-gquamous NSCLC study (CA209057), the sfey poffe i potiets with baselin renl or epafic impaiment v comparable tothat i the overall populafion. These resus shouldbe nterpreted with couton due fo the small sample iz within the sbggoups. Repartin of suspeced advese reacions Reporig suspeted advrse reacions after
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*MELANOMA

OPDIVO as monotherapy is indicated for the adjuvant treatment of adults with melanoma with involvement of lymph nodes or metastatic disease who have undergone complete resection.

OPDIVO as monotherapy or in combination with ipilimumab is indicated for the treatment of advanced (unresectable or metastatic) melanoma in adults. Relative to nivolumab monotherapy, an increase in progression-free survival (PFS) and overall survival (05) for the combination of nivolumab with ipili is
established only in patients with low tumour PD-L1 expression

Pembrolizumab as monotherapy is indicated for the treatment of advanced (unresectable or metastatic) melanoma in adults

© RENAL CELL CARCINOMA

OPDIVO as monotherapy is indicated for the treatment of advanced renal cell carcinoma after prior therapy in adults.

¥ NON SMALL CELL LUNG CANCER

Pembrolizumab, as monotherapy is indicated in the first-line treatment of metastatic non-small cell lung cancer (NSCLC) in adults whose tumours express PD-L1 with a 250% tumour proportion score (TPS), with no EGFR or ALK positive tumour mutations.

OPDIVO as monotherapy is indicated for the treatment of locally advanced or metastatic non-small cell lung cancer after prior chemotherapy in adults.

Pembrolizumab, as monotherapy is indicated in the treatment of locally advanced or metastatic NSCLC in adults whose tumours express PD-L1with a 21% TPS and who have received at least one prior chemotherapy. Patients with EGFR or ALK positive tumour mutations should also have received targeted therapy before
receiving pembrolizumab.

Atezolizumab is monotherapy is indicated for the treatment of locally advanced or metastatic non-small cell lung cancer (NSCLC) in adults after prior chemotherapy. Patients with EGFR or ALK positive tumour mutations should also have received targeted therapy before receiving atezolizumab.

3 CLASSICAL HODGKIN LYMPHOMA

OPDIVO as monotherapy is indicated for the treatment of adult patients with relapsed or refractory classical Hodgkin lymphoma after autologous stem cell transplant (ASCT) and treatment with brentuximab vedotin.

Pembrolizumab as monotherapy is indicated in the treatment of adult patients with relapsed or refractory classical hodgkin (cHL) who failed autologous stem cell transplant (ASCT) and brentuximab vedotin (BV), or who have transplant-ineligible and failed BV.

©HEAD AND NECK

OPDIVO as monotherapy is indicated for the treatment of recurrent or metastatic squamous cell cancer of the head and neck in adults progressing on or after platinum-based therapy.

Keytruda as monotherapy is indicated for the treatment of recurrent or metastatic head and neck squamous cell carcinoma (HNSCC) in adults whose tumours express PD-L1with a 2 50% TPS and progressing on or after platinum-containing chemotherapy

¢ UROTHELIAL CARCINOMA

OPDIVO as monotherapy is indicated for the treatment of locally advanced unresectable or metastatic urothelial carcinoma in adults after failure of prior platinum-containing therapy

Pembrolizumab as monotherapy is indicated in the treatment of adult patients with locally advanced or metastatic urothelial carcinoma in adults who have received prior platinum-based therapy. Pembrolizumab as monotherapy is indicated in the treatment of adult patients with locally advanced or metastatic urothelial
carcinoma ineligible for cisplatin-based chemotherapy and whosetumours express PD-L1 with a combined positive score (CPS) > 10.

Atezolizumab as monotherapy is indicated for the treatment of adult patients with locally advanced or metastatic urothelial carcinoma:

- after one prior platinum-based chemotherapy, or - considered ineligible for cisplatin and whose tumours show PD-L1 expression > 5%
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